SPORTON LAB.

FCC RF Test Report

Report No.

11AX160MIMO_Ant7_6345_996Tone_RUG8

Spectrum
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Count 100/100

Ref Level 10.00 dBm

Offset 16.28 d8

Mode Sweep

@ 1Rm View
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CF 6.345 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask
Peak Power -3.30 dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400.000 MHz | -249.120 MHz 2.000 MHz 6.00328 GHz -51.06 dém -47.76 dB 7.76 dB
-249.120 MHz | -166.080 MHz 2.000 MHz 6.09664 GHz -52.37 dém -49.06 dB -9.17 dB
-166.080 MHz 84,040 MHz 2.000 MHz 6.19057 GHz -48.21 dBm -44.90 dB -18.04 dB
-84.040 MHz -83.040 MHz 2.000 MHz 6.26100 GHz -48.683 dBm -45.53 dB -26.36 dB
83.040 MHz 84.040 MHz 2.000 MHz 6.42900 GHz -39.63 dBm -36.33dB -17.16 dB
84.040 MHz 166.080 MHz 2,000 MHz 6.42908 GHz -39.49 dBm -36.19dB -16.19 dB
166.080 MHz 249,120 MHz 2,000 MHz 6.50384 GHz -53.91 dém -50.61 dB -10.65 dB
240,120 MHz 400.000 MHz 2.000 MHz 6.50456 GHz -53.39 dBm -50.09 dB -10.09 dB
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Count 100/100

Ref Level 10.00 dBm

Offset 16.23 d8

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBf<2e:

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 6.345 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -3.57 dBm RBW 2.000 MHz

Rangelow | Rangeup | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-400.000 MHz -248,160 MHz 2.000 MHz 6.04776 GHz | -53.60 dBm -50.03 dB -10.03 dB
-248.160 MHz -165.440 MHz 2.000 MHz 6.09688 GHz | -54.44 dBm -50.87 dB -10.87 dB
-165.440 MHz -83.720 MHz 2.000 MHz 6.18072 GHz | -53.70 dBm -50.12 dB -22.24 dB
-83.720 MHz -82.720 MHz 2.000 MHz 6.26132 GHz | -51.45 dBm -47.88 dB -28.72 dB

82.720 MHz 83.720 MHz 2.000 MHz 6.42868 GHz -39.22 dBm -35.65 db -16.48 dB

83.720 MHz 165.440 MHz 2.000 MHz 6.42892 GHz -38.85 dBm -35.27 dB -15.26 dB
165.440 MHz 248,160 MHz 2.000 MHz 6.59312 GHz -54.44 dBm -50.87 dB -10.87 dB
248,160 MHz 400.000 MHz 2.000 MHz 6.74432 GHz -54.10 dBm -50.53 dB -10.53 db
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR311602F

11AX160MIMO_Ant7_6505_996Tone_RU67

Spectrum o
Ref Level 10.00 dBm Offset 16.290 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm
-30 dem = ” ‘| | S
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CF 6.505 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.42 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-400,000 MHz | -249,600 MHz 2,000 MHz 6.24144 GHz -53.17 dBm 51.75 dB -11.75dB
-249,600 MHz | -166,400 MHz 2,000 MHz 6.25752 GHz -53.61 dBm -52.19 dB -12.49 dB
-166.400 MHz -84.200 MHz 2,000 MHz 6.42060 GHz -36.33 dBm -34.92 dB -14.90 dB
-84.200 MHz -83.200 MHz 2,000 MHz 6.42084 GHz -36.51 dBm -35.00 dB -15.92 dB
983.200 MHz 984.200 MHz 2.000 MHz 6.58916 GHz -46.62 dBm -45.20 dB -26.03 dB
84.200 MHz 166.400 MHz 2,000 MHz 6.65047 GHz -48.43 dBm -47.01dB -21.05 dB
166,400 MHz 249,600 MHz 2,000 MHz 6.75240 GHz -53.38 dém -51.96 dB -12.27 db
249,600 MHz 400.000 MHz 2.000 MHz 6.75480 GHz -53.32 dém -51.90 dB -11.90 dB
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Spectrum

(=)

Ref Level 10.00 dBm Offset 16.26 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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CF 6.505 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.18 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-400.,000 MHz -248.640 MHz 2.000 MHz 6.25464 GHz | -51.69 dBm -50.51 dB -10.51 dB
-248.640 MHz -165.760 MHz 2.000 MHz 6.25680 GHz | -52.35 dBm -51.17 dB -11.24 dB
-165.760 MHz -83.880 MHz 2.000 MHz 6.42092 GHz | -35.65 dBm -34.47 dB -14.45 dB
-83.880 MHz -82.880 MHz 2.000 MHz 6.42116 GHz | -35.61 dBm -34.43 dB -15.26 dB
82.880 MHz 83.880 MHz 2.000 MHz 6.58884 GHz -49.42 dBm -48.24 dB -29.07 dB
83.880 MHz 165.760 MHz 2.000 MHz 6.65871 GHz -49.71 dBm -48.53 dB -21.71 dB
165.760 MHz 248.640 MHz 2.000 MHz 6.75304 GHz -53.62 dBm -52.44 db -12.53 dB
248.640 MHz 400.000 MHz 2.000 MHz 6.75504 GHz -53.43 dBm -52.25 db -12.25 dB
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SPORTON LAB.

FCC RF Test Report

Report No.

11AX160MIMO_Ant7_6665_996Tone_RU68

Spectrum o
Ref Level 10.00 dBm Offset 16.48 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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-20 dBm
-30 dBm - —
-40 dRm T \
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 6.665 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.60 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -248.640 MHz 2,000 MHz 6.41464 GHz -53.40 dBm -51.80 dB -11.80 dB
-248,640 MHz | -165.760 MHz 2,000 MHz 6.41664 GHz -53.83 dBm 52.23dB -12.27 dB
-165.760 MHz -83.880 MHz 2,000 MHz 6.49960 GHz -53.10 dBm -51.49 di -23.53 dB
-83.880 MHz -82,880 MHz 2,000 MHz 6.58116 GHz -49.61 dBm -48.01 dB -28.84 dB
82.880 MHz 983.880 MHz 2.000 MHz 6.74884 GHz -37.12 dBm -35.51dB -16.35 dB
93.880 MHz 165.760 MHz 2,000 MHz 6.74900 GHz -37.02 dBm -35.42 dB -1541 dB
165.760 MHz 248,640 MHz 2,000 MHz 6.91288 GHz -53.13 deém 51.53dB -11.64 dB
248,640 MHz 400.000 MHz 2.000 MHz 6.91624 GHz -53.03 dém -51.43 dB -11.43 dB
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Spectrum A
Ref Level 10.00 dBm Offset 16.38 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PARS
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-80 dBm
CF 6.665 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.99 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-400.,000 MHz -247 680 MHz 2.000 MHz 6.41648 GHz | -52.86 dBm -50.87 dB -10.87 dB
-247 680 MHz -165.120 MHz 2.000 MHz 6.41760 GHz | -53.30 dBm -51.32 dB -11.36 dB
-165.120 MHz -83.560 MHz 2.000 MHz 6.50008 GHz | -51.78 dBm -49.79 dB -21.81 dB
-83.560 MHz -82.560 MHz 2.000 MHz 6.58148 GHz | -50.05 dBm -48.07 dB -28.90 dB
82.560 MHz 83.560 MHz 2.000 MHz 6.74852 GHz -36.88 dBm -34.89 dB -15.72 dB
83.560 MHz 165.120 MHz 2.000 MHz 6.74868 GHz -36.78 dBm -34.79 dB -14.78 dB
165.120 MHz 247.680 MHz 2.000 MHz 6.91248 GHz -53.26 dBm 51.27 db -11.30 dB
247.680 MHz 400.000 MHz 2.000 MHz 6.92544 GHz -53.24 dBm -51.26 dB -11.26 dB
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11AX160MIMO_Ant7_6825_996Tone_RU67

Spectrum o
Ref Level 10.00 dBm Offset 16.57 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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-80 dBm
CF 6.825 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.93 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -249,600 MHz 2,000 MHz 6.57400 GHz -52.24 dBm -50.31 dB -10.31dB
-249,600 MHz | -166,400 MHz 2,000 MHz 6.57704 GHz -52.68 dBm -50.75 dB -10.99 dB
-166.400 MHz -84.200 MHz 2,000 MHz 6.74060 GHz -36.74 dBm -34.80 dB -14.78 dB
-84.200 MHz -83.200 MHz 2,000 MHz 6.74084 GHz -37.62 dBm -35.88 dB -16.72 dB
983.200 MHz 984.200 MHz 2.000 MHz 6.90916 GHz -46.68 dBm -44.74 dB -25.58 dB
84.200 MHz 166.400 MHz 2,000 MHz 6.97831 GHz -45.08 dBm -43.15dB -16.42 dB
166,400 MHz 249,600 MHz 2,000 MHz 7.07160 GHz -54.43 dém -52.49 dB -12.93 dB
249,600 MHz 400.000 MHz 2.000 MHz 7.07528 GHz -54.87 dém -52.94 dB -12.94 dB
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Spectrum A
Ref Level 10.00 dBm Offset 16.48 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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-80 dBm
CF 6.825 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.58 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-400.,000 MHz -249.,600 MHz 2.000 MHz 6.57336 GHz | -51.46 dBm -49.88 dB -9.88 dB
-249.600 MHz -166.400 MHz 2.000 MHz 6.57584 GHz | -51.35 dBm -49.77 dB -9.84 dB
-166.400 MHz -84.200 MHz 2.000 MHz 6.74076 GHz | -36.39 dBm -34.81 dB -14.80 dB
-84.200 MHz -83.200 MHz 2.000 MHz 6.74084 GHz | -36.65 dBm -35.07 dB -15.90 dB
83.200 MHz 84.200 MHz 2.000 MHz 6.90916 GHz -48.12 dBm -46.54 dB -27.38 dB
84.200 MHz 166.400 MHz 2.000 MHz 6.97959 GHz -43.70 dBm -42.12 dB -15.27 dB
166.400 MHz 248,600 MHz 2.000 MHz 7.06264 GHz -50.50 dBm -49.32 dB -11.05 dB
248.600 MHz 400.000 MHz 2.000 MHz 7.07472 GHz -53.87 dBm -52.29 db -12.29 dB
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FCC RF Test Report

Report No.

: FR311602F

11AX160MIMO_Ant7_6985_996Tone_RU68

Spectrum o
Ref Level 10.00 dBm Offset 16.72 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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-80 dBm
CF 6.985 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.00 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -248.640 MHz 2,000 MHz 6.73424 GHz -51.81 dBm -50.82 dB -10.82 dB
-248,640 MHz | -165.760 MHz 2,000 MHz 6.73656 GHz -52.12 dBm 51.12dB -11.15dB
-165.760 MHz -83.880 MHz 2,000 MHz 6.82288 GHz -45.25 dBm -44.25 dB -16.61 dB
-83.880 MHz -82,880 MHz 2,000 MHz 6.90116 GHz -46.10 dBm -45.10 dB -25.93 dB
82.880 MHz 983.880 MHz 2.000 MHz 7.06884 GHz -37.37 dBm -36.37 dB -17.20 dB
93.880 MHz 165.760 MHz 2,000 MHz 7.06900 GHz -37.14 d8m -36.14 dB -16.13 dB
165.760 MHz 248,640 MHz 2,000 MHz 7.23360 GHz -54.83 dém 52.83dB -13.84 db
248,640 MHz 400.000 MHz 2.000 MHz 7.23928 GHz -54.86 dBm -52.86 dB -13.86 dB
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Spectrum A
Ref Level 10.00 dBm Offset 16.64 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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-80 dBm
CF 6.985 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.06 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-400.,000 MHz -248.160 MHz 2.000 MHz 6.73584 GHz | -50.31 dBm -49.25 dB -9.25 dB
-248.160 MHz -165.440 MHz 2.000 MHz 6.73736 GHz | -50.97 dBm -49.91 dB -9.99 dB
-165.440 MHz -83.720 MHz 2.000 MHz 6.82392 GHz | -44.69 dBm -43.63 dB -16.06 dB
-83.720 MHz -82.720 MHz 2.000 MHz 6.90132 GHz | -46.69 dBm -45.63 dB -26.46 dB
82.720 MHz 83.720 MHz 2.000 MHz 7.06868 GHz -35.31 dBm -34.26 dB -15.09 dB
83.720 MHz 165.440 MHz 2.000 MHz 7.13471 GHz -39.50 dBm -38.44 dB -11.98 dB
165.440 MHz 248.160 MHz 2.000 MHz 7.22304 GHz -49.54 dBm -48.48 db -9.95 dB
248.160 MHz 400.000 MHz 2.000 MHz 7.23400 GHz -51.94 dBm -50.89 db -10.89 dB
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= as. FCC RF Test Report Report No. : FR311602F

Appendix B. AC Conducted Emission Test Results

: Temperature : 24.2~25.6°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |37~39%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel (dBuv)
70.0
50.0 | 15E RS$247-QP
50.0| | 15E RSS247-AVG
14
40.0 -
30.0
2l
20.0 2
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-LINE LINE

Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark

MHz  dBuV dE  dBuV  dBuV dB dB
1 0.171 47.77 -17.13 64.90 37.2 0.05 10.43 QF
2 0.171 31.67 -23.23 54.90 21.19 0.05 10.43 Average
3 0.200 46.34 -17.28 63.62 35.90 0.02 10.42 QP
4 0.200 32.94 -20.68 53.62 22.50 0.02 10.42 Average
5 * 0.251 44.62 -17.11 61.73 34.2 0.04 10.38
6 0.251 29.72 -22.01 51.73 19.30 0.04 10.38 Average
7 0.276 41.92 -19.02 60.94 31.51 0.05 10.36 QP
] 0.276 24.62 -26.32 50.94 14.2 0.05 10.36 Average
k] 0.387 35.92 -22.20 58.12 25.60 0.01 10.31 QP
10 0.387 22.62 -25.50 48.12 12.30 0.01 10.31 Average
11 0.601 32.72 -23.28 56.00 22.60 -0.06 10.18 QP
1z 0.601 19.02 -26.98 46.00 B.90 -0.06 10.18 Average
Sporton International Inc. (Kunshan) Page Number : Bl of B2

TEL : +86-512-57900158
FCC ID: UZTWCMTA




samonas. FCC RF Tes

t Report

Report No. : FR311602F

: Temperature : 24.2~25.6°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |37~39%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel [@Buv)
70.0
60.0 | 15E RS5247-QP
50.0 | 15E RSS247-AVG
40.0 f
1
30.0
i 11
12
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-NEUTRAL NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Losz Remark
MHz ~ dBuV dE ~ dBuv  dBuv B dE
1 0.152 49,26 -16.65 65.91 3B.80 0.03 10.43 QF
2 0.152 35.66 -20.25 55.91 25.20 0.03 10.43 Average
3+ 0.182 49.07 -15.35 £4.42 38.61 0.04 10.42
4 0.182 30.07 -24.35 54.42 19.61 0.04 10.42 Average
5 0.193 47.67 -16.22 63.89 37.20 0.05 10.42
6 0.183 32.27 -21.62 53.80 21.80 0.05 10.42 Average
7 0.243 42.59 -19.41 €2.00 32.20 0.00 10.39
g 0.243 23.99 -28.01 52.00 13.60 0.00 10.39 Average
9 0.272 40.84 -20.23 61.07 30.50 —0.03 10.37 QF
10 0.272 24.44 -26.63 51.07 14.10 —0.03 10.37 Average
11 3.642 31.14 -24.86 56.00 21.20 -0.12 10.08
12 3.642 22.14 —23.86 46.00 12.20 —0.12 10.06 Average
Note:

1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)

3. The same data of conducted emission was used for indoor client mode and standard client mode.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZTWCMTA
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saronas. FCC RF Test Report

Report No. : FR311602F

Appendix C. Radiated Spurious Emission Test Data

Relative Humidity : 41 ~42 %
Test Engineer : Carry Xu
Temperature : 22~23 C
Radiated Spurious Emission Test Modes
Band Data
Mode Band Antenna Modulation Channel | Frequency RU Remark
(GHz) Rate
Mode 1 U-NII-5 | 5.925-6.425 | CDD 7+8 802.11a 1 5955 MCSO0 Full RU -
Mode 2 U-NII-5 | 5.925-6.425 | CDD 7+8 802.11a 49 6195 MCSO0 Full RU -
Mode 3 U-NII-5 | 5.925-6.425 CDD 7+8 802.11a 93 6415 MCSO0 Full RU -
Mode 4 U-NII-5 | 5.925-6.425 | SDM 7+8 | 802.11ax HE20 1 5955 MCSO Full RU -
Mode 5 U-NII-5 | 5.925-6.425 | SDM 7+8 | 802.11ax HE20 1 5955 MCSO | RU 106/53 -
Mode 6 U-NII-5 | 5.925-6.425 | SDM 7+8 | 802.11ax HE20 49 6195 MCSO0 Full RU -
Mode 7 U-NII-5 | 5.925-6.425 | SDM 7+8 | 802.11ax HE20 93 6415 MCSO Full RU -
Mode 8 U-NII-5 | 5.925-6.425 | SDM 7+8 | 802.11ax HE40 3 5965 MCSO0 Full RU -
Mode 9 U-NII-5 | 5.925-6.425 | SDM 7+8 | 802.11ax HE40 3 5965 MCS0 RU 242/61 -
Mode 10 | U-NII-5 | 5.925-6.425 | SDM 7+8 | 802.11lax HE40 51 6205 MCSO0 Full RU -
Mode 11 | U-NII-5 | 5.925-6.425 | SDM 7+8 | 802.11ax HE40 91 6405 MCSO0 Full RU -
Sporton International Inc. (Kunshan) Page Number : C1 of C153
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SPORTON LAB.

FCC RF Test Report

Report No. : FR311602F

Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel | Frequency RU Remark

(GHz) Rate
Mode 12 | U-NII-5 | 5.925-6.425 | SDM 7+8 802.11ax HE80 7 5985 MCSO0 Full RU -
Mode 13 | U-NII-5 | 5.925-6.425 | SDM 7+8 802.11ax HE80 7 5985 MCSO = RU 484/65 -
Mode 14 | U-NII-5 | 5.925-6.425 | SDM 7+8 802.11ax HE80 55 6225 MCSO0 Full RU -
Mode 15 | U-NII-5 | 5.925-6.425 | SDM 7+8 802.11ax HEB0 87 6385 MCSO0 Full RU -
Mode 16 | U-NII-5 | 5.925-6.425 | SDM 7+8 | 802.11ax HE160 15 6025 MCSO0 Full RU -
Mode 17 | U-NII-5  5.925-6.425 | SDM 7+8 | 802.11ax HE160 15 6025 MCSO | RU 996/67 -
Mode 18 | U-NII-5  5.925-6.425 | SDM 7+8 | 802.11ax HE160 47 6185 MCSO0 Full RU -
Mode 19 | U-NII-5 @ 5.925-6.425 | SDM 7+8 | 802.11ax HE160 79 6345 MCSO0 Full RU -
Mode 20 | U-NII-6 = 6.425-6.525 | CDD 7+8 802.11a 97 6435 MCSO0 Full RU -
Mode 21 | U-NII-6 = 6.425-6.525 | CDD 7+8 802.11a 105 6475 MCSO0 Full RU -
Mode 22 | U-NII-6 = 6.425-6.525 | CDD 7+8 802.11a 113 6515 MCSO0 Full RU -

Sporton International Inc. (Kunshan) Page Number : C2 of C153
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SPORTON LAB.

FCC RF Test Report

Report No. : FR311602F

Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel | Frequency RU Remark

(GHz) Rate
Mode 23 = U-NII-6 = 6.425-6.525 | SDM 7+8 802.11ax HE20 97 6435 MCSO | FullRU -
Mode 24 = U-NII-6 = 6.425-6.525 | SDM 7+8 802.11ax HE20 105 6475 MCSO | Full RU -
Mode 25 U-NII-6 = 6.425-6.525 | SDM 7+8 802.11ax HE20 113 6515 MCSO | FullRU -
Mode 26 =~ U-NII-6 = 6.425-6.525 | SDM 7+8 802.11ax HE40 99 6445 MCSO | FullRU -
Mode 27 = U-NII-6 = 6.425-6.525 | SDM 7+8 802.11ax HE40 107 6485 MCSO | FullRU -
Mode 28 | U-NII-6 | 6.425-6.525 | SDM 7+8 802.11ax HE40 115 6525 MCSO FullRU -
Mode 29 | U-NII-6 | 6.525-6.875 | SDM 7+8 802.11ax HE8O 103 6465 MCSO FullRU -
Mode 30 | U-NII-6 | 6.525-6.875 | SDM 7+8 802.11ax HE8O 119 6545 MCSO FullRU -
Mode 31 | U-NII-6 | 6.525-6.875 @ SDM 7+8 & 802.1lax HE160 111 6505 MCSO FullRU -
Mode 32 | U-NII-7 | 6.525-6.875 @ CDD 7+8 802.11a 117 6535 MCSO FullRU -
Mode 33 | U-NII-7 | 6.525-6.875 @ CDD 7+8 802.11a 149 6695 MCSO FullRU -

Sporton International Inc. (Kunshan) Page Number : C3 of C153
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SPORTON LAB.

FCC RF Test Report

Report No. : FR311602F

Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel = Frequency RU Remark

(GHz) Rate
Mode 34 = U-NII-7 | 6.525-6.875 @ CDD 7+8 802.11a 181 6855 MCSO | FullRU -
Mode 35 = U-NII-7 | 6.525-6.875 @ CDD 7+8 802.11a 185 6875 MCSO | FullRU -
Mode 36 = U-NII-7 | 6.525-6.875 | SDM 7+8 | 802.11ax HE20 117 6535 MCSO | FullRU -
Mode 37 = U-NII-7 | 6.525-6.875 | SDM 7+8 | 802.11ax HE20 149 6695 MCSO | FullRU -
Mode 38 = U-NII-7 | 6.525-6.875 | SDM 7+8 | 802.11ax HE20 181 6855 MCSO | FullRU -
Mode 39 = U-NII-7 6.525-6.875 | SDM 7+8 @ 802.11ax HE20 185 6875 MCSO @ FullRU -
Mode 40  U-NII-7  6.525-6.875 | SDM 7+8 @ 802.11ax HE40 123 6565 MCSO @ FullRU -
Mode 41 = U-NII-7  6.525-6.875 | SDM 7+8 @ 802.11ax HE40 147 6685 MCSO @ FullRU -
Mode 42 = U-NII-7  6.525-6.875 | SDM 7+8 @ 802.11ax HE40 179 6845 MCSO @ FullRU -
Mode 43 = U-NII-7  6.525-6.875 | SDM 7+8 @ 802.11ax HE40 187 6885 MCSO @ FullRU -
Mode 44  U-NIl-7  6.525-6.875 | SDM 7+8 @ 802.11ax HE80 135 6625 MCSO @ FullRU -
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FCC RF Test Report

Report No. : FR311602F

Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel | Frequency RU Remark

(GHz) Rate
Mode 45  U-NII-7 = 6.525-6.875 | SDM 7+8 802.11ax HE80 151 6705 MCSO | FullRU -
Mode 46 = U-NII-7 = 6.525-6.875 | SDM 7+8 802.11ax HE80 167 6785 MCSO | Full RU -
Mode 47  U-NII-7 = 6.525-6.875 | SDM 7+8 802.11ax HE80 183 6865 MCSO | FullRU -
Mode 48  U-NII-7 | 6.525-6.875 @ SDM 7+8 & 802.11ax HE160 143 6665 MCSO | FullRU -
Mode 49  U-NII-7 = 6.525-6.875 @ SDM 7+8 & 802.11ax HE160 175 6825 MCSO | FullRU -
Mode 50 | U-NII-8 | 6.875-7.125 @ CDD 7+8 802.11a 189 6895 MCSO FullRU -
Mode 51 | U-NII-8 | 6.875-7.125 @ CDD 7+8 802.11a 209 6995 MCSO FullRU -
Mode 52 | U-NII-8 | 6.875-7.125 @ CDD 7+8 802.11a 229 7095 MCSO FullRU -
Mode 53 | U-NII-8 | 6.875-7.125 @ CDD 7+8 802.11a 233 7115 MCSO FullRU -
Mode 54 | U-NII-8 | 6.875-7.125 | SDM 7+8 802.11ax HE20 189 6895 MCSO FullRU -
Mode 55 | U-NII-8 | 6.875-7.125 | SDM 7+8 802.11ax HE20 209 6995 MCSO FullRU -
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FCC RF Test Report

Report No. : FR311602F

Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel | Frequency RU Remark

(GHz) Rate
Mode 56 | U-NII-8 | 6.875-7.125 SDM 7+8  802.1lax HE20 229 7095 MCSO0 Full RU -
Mode 57 | U-NII-8 | 6.875-7.125 SDM 7+8  802.1lax HE20 229 7095 MCSO | RU 106/54 -
Mode 58 | U-NII-8 | 6.875-7.125 @ SDM 7+8  802.1lax HE20 233 7115 MCSO0 Full RU -
Mode 59 | U-NII-8 | 6.875-7.125 SDM 7+8 @ 802.1lax HE20 233 7115 MCSO | RU 106/54 -
Mode 60 | U-NII-8 | 6.875-7.125 = SDM 7+8  802.11lax HE40 195 6925 MCSO0 Full RU -
Mode 61 | U-NII-8 | 6.875-7.125 | SDM 7+8 | 802.11lax HE40 211 7005 MCSO Full RU -
Mode 62 | U-NII-8 | 6.875-7.125 | SDM 7+8 | 802.11lax HE40 227 7085 MCSO Full RU -
Mode 63 | U-NII-8 | 6.875-7.125 | SDM 7+8 | 802.11lax HE40 227 7085 MCSO0 RU 242/62 -
Mode 64 | U-NII-8 | 6.875-7.125 | SDM 7+8 | 802.11ax HE80 199 6945 MCSO0 Full RU -
Mode 65 | U-NII-8 | 6.875-7.125 | SDM 7+8 | 802.11ax HE80 215 7025 MCSO0 Full RU -
Mode 66 | U-NII-8 | 6.875-7.125 | SDM 7+8 | 802.11ax HE80 215 7025 MCSO0 RU 484/66 -
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Report No. : FR311602F

Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel | Frequency RU Remark
(GHz) Rate
Mode 67 | U-NII-8 = 6.875-7.125 SDM 7+8 | 802.1lax HE160 207 6985 MCSO0 Full RU -
Mode 68 | U-NII-8 = 6.875-7.125 SDM 7+8 | 802.11lax HE160 207 6985 MCSO = RU 996/68 -
Mode 71 | U-NII-8 = 6.875-7.125 SDM 7+8 | 802.11ax HE20 233 7115 MCSO0 Full RU Battery 2
Mode 72 | U-NII-8 = 6.875-7.125 SDM 7+8 | 802.11ax HE20 233 7115 MCSO0 Full RU Battery 3
Mode 73 | U-NII-8 = 6.875-7.125 SDM 7+8 | 802.11ax HE20 233 7115 MCSO0 Full RU Sample 2
Mode 74  U-NII-8 | 6.875-7.125 | SDM 7+8 | 802.11ax HE20 233 7115 MCSO0 Full RU LF
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Report No. : FR311602F

Radiated Spurious Emission Test Modes

<Simultaneous Transmission>

Band Data
Mode Band Antenna Modulation Channel @ Frequency RU | Remark
(GHz) Rate
2400-2483.5 | 2400-2483.5 7+8 802.11ax HE40 06 2437 MCSO0 - -
Mode SDM Full
U-NII-8 6.875-7.125 802.11ax HE20 233 7115 MCSO0 -
69 7+8 RU
Part96 LTE B48 BW=20M
2400-2483.5 | 2400-2483.5 8 802.11ax HE40 06 2437 MCSO0 - -
2400-2483.5 | 2400-2483.5 7 Bluetooth-LE_GSFK 00 2402 1Mbps - -
Mode
70
SDM Full
U-NII-8 6.875-7.125 802.11ax HE20 233 7115 MCSO0 -
7+8 RU
Part96 LTE B48 BW=20M
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Report No. : FR311602F

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) (dBuV/m) (dB) Avg.

802.11a 1 5924.97 56.66 68.20 -11.54 \% AVERAGE Pass Band Edge

1
802.11a 1 11910.00 45.61 74.00 -28.39 H PEAK Pass Harmonic
802.11a 49 - - - - - - - Band Edge

2
802.11a 49 = 12390.00 46.30 74.00 -27.70 H PEAK Pass Harmonic
802.11a 93 - - - - - - - Band Edge

3
802.11a 93 | 12830.00 46.40 88.20 -41.80 \% PEAK Pass Harmonic
802.11ax HE20 1 5924.97 58.55 68.20 -9.65 \% AVERAGE Pass Band Edge

4
802.11ax HE20 1 11910.00 45.62 74.00 -28.38 H PEAK Pass Harmonic
802.11ax HE20 1 5924.06 52.76 68.20 -15.44 \% AVERAGE Pass Band Edge

5
802.11ax HE20 1 - - - - - - - Harmonic
6 802.11ax HE20 | 49 - - - - - - - Band Edge
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SPORTON LAB.

FCC RF Test Report

Report No. : FR311602F

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) (dBuV/m) (dB) Avg.
6 802.11ax HE20 = 49 | 12390.00 46.74 74.00 -27.26 \% PEAK Pass Harmonic
802.11ax HE20 = 93 - - - - - - - Band Edge
7
802.11ax HE20 = 93 | 12830.00 47.10 88.20 -41.10 H PEAK Pass Harmonic
802.11ax HE40 3 5924.96 66.31 68.20 -1.89 \% AVERAGE Pass Band Edge
8
802.11ax HE40 3 11930.00 45.19 74.00 -28.81 H PEAK Pass Harmonic
802.11ax HE40 3 5831.58 48.67 68.20 -19.53 H AVERAGE Pass Band Edge
9
802.11ax HE40 3 - - - - - - - Harmonic
802.11ax HE40 | 51 - - - - - - - Band Edge
10
802.11ax HE40 = 51 = 12410.00 46.12 74.00 -27.88 \% PEAK Pass Harmonic
802.11ax HE40 | 91 - - - - - - - Band Edge
11
802.11ax HE40 = 91 = 12810.00 46.08 88.20 -42.12 \% PEAK Pass Harmonic
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SPORTON LAB.

FCC RF Test Report

Report No. : FR311602F

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11ax HE80 7 5924.20 65.96 68.20 -2.24 \% AVERAGE Pass Band Edge
12

802.11ax HE80 7 11970.00 45.24 74.00 -28.76 \% PEAK Pass Harmonic

802.11ax HE80 7 5924.84 75.63 88.20 -12.57 \% PEAK Pass Band Edge
13

802.11ax HE80 7 - - - - - - - Harmonic

802.11ax HE80 55 - - - - - - - Band Edge
14

802.11ax HE80 55 = 12450.00 45.20 74.00 -28.80 H PEAK Pass Harmonic

802.11ax HE80 87 - - - - - - - Band Edge
15

802.11ax HE80 87 | 12770.00 46.36 88.20 -41.84 \% PEAK Pass Harmonic

802.11ax HE160 | 15 5903.60 59.14 68.20 -9.06 \% AVERAGE Pass Band Edge
16

802.11ax HE160 | 15 | 12050.00 45.04 74.00 -28.96 H PEAK Pass Harmonic
17 802.11ax HE160 | 15 5898.20 76.78 88.20 -11.42 \% PEAK Pass Band Edge
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SPORTON LAB.

FCC RF Test Report

Report No. : FR311602F

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

17 802.11ax HE160 15 - - - - - - - Harmonic
802.11ax HE160 47 - - - - - - - Band Edge

18
802.11ax HE160 47 12370.00 45.16 74.00 -28.84 \% PEAK Pass Harmonic
802.11ax HE160 79 - - - - - - - Band Edge

19
802.11ax HE160 79 12690.00 45.55 74.00 -28.45 H PEAK Pass Harmonic
802.11a 97 - - - - - - - Band Edge

20
802.11a 97 12870.00 45.04 88.20 -43.16 H PEAK Pass Harmonic
802.11a 105 - - - - - - - Band Edge

21
802.11a 105 @ 12950.00 47.02 88.20 -41.18 \% PEAK Pass Harmonic
802.11a 113 - - - - - - - Band Edge

22
802.11a 113 | 13030.00 45.53 88.20 -42.67 H PEAK Pass Harmonic
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FCC RF Test Report

Report No. : FR311602F

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11ax HE20 97 - - - - - - - Band Edge
23

802.11ax HE20 97 12870.00 45.60 88.20 -42.60 \% PEAK Pass Harmonic

802.11ax HE20 = 105 - - - - - - - Band Edge
24

802.11ax HE20 = 105 | 12950.00 46.43 88.20 -41.77 \% PEAK Pass Harmonic

802.11ax HE20 | 113 - - - - - - - Band Edge
25

802.11ax HE20 = 113 | 13030.00 45.53 88.20 -42.67 \% PEAK Pass Harmonic

802.11ax HE40 99 - - - - - - - Band Edge
26

802.11ax HE40 99 12890.00 44.86 88.20 -43.34 H PEAK Pass Harmonic

802.11ax HE40 = 107 - - - - - - - Band Edge
27

802.11ax HE40 = 107 | 12970.00 46.70 88.20 -41.50 \% PEAK Pass Harmonic
28 802.11ax HE40 | 115 - - - - - - - Band Edge
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FCC RF Test Report

Report No. : FR311602F

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

28 802.11ax HE40 115 = 13050.00 45.95 88.20 -42.25 H PEAK Pass Harmonic
802.11ax HE80 103 - - - - - - - Band Edge

29
802.11ax HE80 103 = 12930.00 44.92 88.20 -43.28 \% PEAK Pass Harmonic
802.11ax HE80 119 - - - - - - - Band Edge

30
802.11ax HE80 119 | 13090.00 46.04 88.20 -42.16 \% PEAK Pass Harmonic
802.11ax HE160 | 111 - - - - - - - Band Edge

31
802.11ax HE160 | 111 &= 13010.00 45.18 88.20 -43.02 H PEAK Pass Harmonic
802.11a 117 - - - - - - - Band Edge

32
802.11a 117 | 13070.00 46.32 88.20 -41.88 \% PEAK Pass Harmonic
802.11a 149 - - - - - - - Band Edge

33
802.11a 149 = 13390.00 46.07 74.00 -27.93 \% PEAK Pass Harmonic
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FCC RF Test Report

Report No. : FR311602F

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11a 181 - - - - - - - Band Edge

34
802.11a 181 | 13710.00 48.67 88.20 -39.53 \% PEAK Pass Harmonic
802.11a 185 - - - - - - - Band Edge

35
802.11a 185 | 13750.00 47.49 88.20 -40.71 \% PEAK Pass Harmonic
802.11ax HE20 | 117 - - - - - - - Band Edge

36
802.11ax HE20 = 117 | 13070.00 46.81 88.20 -41.39 \% PEAK Pass Harmonic
802.11ax HE20 = 149 - - - - - - - Band Edge

37
802.11ax HE20 = 149 | 13390.00 46.08 74.00 -27.92 H PEAK Pass Harmonic
802.11ax HE20 = 181 - - - - - - - Band Edge

38
802.11ax HE20 = 181 | 13710.00 47.28 88.20 -40.92 \% PEAK Pass Harmonic
39 802.11ax HE20 = 185 - - - - - - - Band Edge
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FCC RF Test Report

Report No. : FR311602F

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
39 802.11ax HE20 = 185 | 13750.00 46.95 88.20 -41.25 H PEAK Pass Harmonic
802.11ax HE40 = 123 - - - - - - - Band Edge
40
802.11ax HE40 = 123 | 13130.00 46.76 88.20 -41.44 \% PEAK Pass Harmonic
802.11ax HE40 = 147 - - - - - - - Band Edge
41
802.11ax HE40 = 147 | 13370.00 46.31 74.00 -27.69 \% PEAK Pass Harmonic
802.11ax HE40 = 179 - - - - - - - Band Edge
42
802.11ax HE40 = 179 | 13690.00 47.06 88.20 -41.14 \% PEAK Pass Harmonic
802.11ax HE40 = 187 - - - - - - - Band Edge
43
802.11ax HE40 = 187 | 13770.00 47.51 88.20 -40.69 \% PEAK Pass Harmonic
802.11ax HE80 = 135 - - - - - - - Band Edge
44
802.11ax HE8O0 = 135 | 13250.00 45.81 74.00 -28.19 \% PEAK Pass Harmonic
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FCC RF Test Report

Report No. : FR311602F

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11ax HE80 151 - - - - - - - Band Edge
45

802.11ax HE80 151 13410.00 45.94 88.20 -42.26 \% PEAK Pass Harmonic

802.11ax HE80 167 - - - - - - - Band Edge
46

802.11ax HE80 167 @ 13570.00 45.96 88.20 -42.24 H PEAK Pass Harmonic

802.11ax HE80 183 - - - - - - - Band Edge
47

802.11ax HE80 183  13730.00 46.41 88.20 -41.79 H PEAK Pass Harmonic

802.11ax HE160 | 143 - - - - - - - Band Edge
48

802.11ax HE160 | 143 = 13330.00 45.60 74.00 -28.40 H PEAK Pass Harmonic

802.11ax HE160 | 175 - - - - - - - Band Edge
49

802.11ax HE160 | 175 @ 13650.00 47.04 88.20 -41.16 H PEAK Pass Harmonic
50 802.11a 189 - - - - - - - Band Edge
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FCC RF Test Report

Report No. : FR311602F

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

50 802.11a 189 | 13790.00 47.47 88.20 -40.73 \% PEAK Pass Harmonic
802.11a 209 - - - - - - - Band Edge

51
802.11a 209 @ 13990.00 48.01 88.20 -40.19 \% PEAK Pass Harmonic
802.11a 229 7229.64 49.49 68.20 -18.71 H AVERAGE Pass Band Edge

52
802.11a 229  14190.00 47.55 88.20 -40.65 \% PEAK Pass Harmonic
802.11a 233 7125.01 58.35 68.20 -9.85 \% AVERAGE Pass Band Edge

53
802.11a 233 | 14230.00 47.59 88.20 -40.61 \% PEAK Pass Harmonic
802.11ax HE20 | 189 - - - - - - - Band Edge

54
802.11ax HE20 | 189 | 13790.00 46.39 88.20 -41.81 \% PEAK Pass Harmonic
802.11ax HE20 | 209 - - - - - - - Band Edge

55
802.11ax HE20 | 209 | 13990.00 46.85 88.20 -41.35 H PEAK Pass Harmonic
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Report No. : FR311602F

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11ax HE20 | 229 | 7234.12 49.34 68.20 -18.86 \% AVERAGE Pass Band Edge
56

802.11ax HE20 | 229 | 14190.00 46.96 88.20 -41.24 \% PEAK Pass Harmonic

802.11ax HE20 & 229 | 7231.40 49.09 68.20 -19.11 H AVERAGE Pass Band Edge
57

802.11ax HE20 @ 229 - - - - - - Harmonic

802.11ax HE20 | 233 | 7125.01 67.00 68.20 -1.20 H AVERAGE Pass Band Edge
58

802.11ax HE20 | 233 | 14230.00 46.44 88.20 -41.76 \% PEAK Pass Harmonic

802.11ax HE20 | 233 | 7125.01 66.85 68.20 -1.35 \% AVERAGE Pass Band Edge
59

802.11ax HE20 | 233 - - - - - - Harmonic

802.11ax HE40 | 195 - - - - - - Band Edge
60

802.11ax HE40 | 195 | 13850.00 47.76 88.20 -40.44 H PEAK Pass Harmonic
61 802.11ax HE40 211 - - - - - - Band Edge
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Report No. : FR311602F

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
61 802.11ax HE40 | 211 | 14010.00 46.28 88.20 -41.92 H PEAK Pass Harmonic
802.11ax HE40 | 227 | 7234.92 49.46 68.20 -18.74 H AVERAGE Pass Band Edge
62
802.11ax HE40 | 227 | 14170.00 46.77 88.20 -41.43 \% PEAK Pass Harmonic
802.11ax HE40 | 227 | 7225.48 48.36 68.20 -19.84 H AVERAGE Pass Band Edge
63
802.11ax HE40 @ 227 - - - - - - Harmonic
802.11ax HE80 | 199 - - - - - - Band Edge
64
802.11ax HE80 | 199 | 13890.00 45.38 88.20 -42.82 \% PEAK Pass Harmonic
802.11ax HE80 | 215 | 7232.46 48.42 68.20 -19.78 \% AVERAGE Pass Band Edge
65
802.11ax HE80 | 215 | 14050.00 46.21 88.20 -41.99 H PEAK Pass Harmonic
802.11ax HEB0 | 215 | 7228.94 48.41 68.20 -19.79 \% AVERAGE Pass Band Edge
66
802.11ax HE80 | 215 - - - - - - Harmonic
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FCC RF Test Report

Report No. : FR311602F

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11ax HE160 | 207 @ 7127.08 51.39 68.20 -16.81 \% AVERAGE Pass Band Edge
67

802.11ax HE160 207 @ 13970.00 46.20 88.20 -42.00 \% PEAK Pass Harmonic

802.11ax HE160 | 207 @ 7127.08 72.52 88.20 -15.68 H PEAK Pass Band Edge
68

802.11ax HE160 @ 207 - - - - - - - Harmonic

802.11ax HE20 | 233 @ 7125.01 65.95 68.20 -2.25 H AVERAGE Pass Band Edge
71

802.11ax HE20 | 233 = 14230.00 46.99 88.20 -41.21 H PEAK Pass Harmonic

802.11ax HE20 | 233  7125.01 65.78 68.20 -2.42 H AVERAGE Pass Band Edge
72

802.11ax HE20 | 233 = 14230.00 47.40 88.20 -40.80 H PEAK Pass Harmonic

802.11ax HE20 | 233 @ 7125.01 65.09 68.20 -3.11 \% AVERAGE Pass Band Edge
73

802.11ax HE20 | 233 @ 14230.00 46.03 88.20 -42.17 \% PEAK Pass Harmonic
74 802.11ax HE20 | 233 39.70 29.92 40.00 -10.08 \% Peak Pass LF
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Report No. : FR311602F

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) @ (dBuV/m) (dB) Avg.
802.11ax HE40 06 2484.12 49.03 54.00 -4.97 H AVERAGE @ Pass @ Band Edge
69
802.11ax HE40 06 7311.00 43.15 74.00 -30.85 H Peak Pass Harmonic
802.11ax HE20 233 | 7125.01 64.10 68.20 -4.10 H Average Pass @ Band Edge
69
802.11ax HE20 233 | 14230.00 46.51 88.20 -41.69 \% PEAK Pass Harmonic
802.11ax HE40 06 | 2483.557 47.22 54.00 -6.78 \Y, Average Pass @ Band Edge
70
802.11ax HE40 06 7311.00 43.62 74.00 -30.38 H Peak Pass Harmonic
Bluetooth-LE_GSFK | 00 2389.82 46.46 54.00 -7.54 H Average Pass | Band Edge
70
Bluetooth-LE_ GSFK | 00 4804.00 41.82 74.00 -32.18 H Peak Pass Harmonic
802.11ax HE20 233 | 7125.01 64.93 68.20 -3.27 H Average Pass | Band Edge
70
802.11ax HE20 233 | 14230.00 46.22 88.20 -41.98 \% PEAK Pass Harmonic
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FCC RF Test Report

sPoRTON LAS. Report No. : FR311602F
1
Mode Band Edge
U-NII-5_5.925-6.425_802.11a_CH1_Full RU_5955MHz
ANT CDD 7+8
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
13 1134 1
95 - a5 .
Wl F(Peak) WiFi 6F Peak)
813 813 |
i
5.0 A M
48 48
Peak
325 35
163 163
825 5851, 581, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592120 66.57 88.20 -21.63 46.92 5.7 13.70 29.82 0.0 108 39 PEN 1 5955.00 113,07 =--ene weeeen 93,59 3576 13.63 29.85 .00 led 39 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
813 813
GE(AVG) WIFLSE{AVG)
5.0 5.
1
48 48
Av
) 325 35
163 163
825 5851, 581, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592497 55.35 68.20 -10.85 35.71 35.77 13.69 29.82 .00 108 39 AVERAGE 1 5955.00 163,66 ---enn ==---- B412 3576 13.63 29.85 .00 108 39 AVERAGE
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saronas. FCC RF Test Report

Report No. : FR311602F
1
Mode Band Edge
U-NII-5_5.925-6.425_802.11a_CH1_Full RU_5955MHz
ANT CDD 7+8
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1
1134 1134
i1 - a5 -
Wil GE(Peak) WiFi 6F Peak)
i3 i LW |
1
48 L
Peak
125 128
163 163
825 5651, LTS 5903, 5928, 5955 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592458 7187 88.20 -16.33 52.13 3.7 13.69 29.82 0.0 222 360 PEAK 1 5955.00 114,92 --eme weeeen 95,38 3576 13.63 29.85 0.0 222 360 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1134 1134
1
i1 a5
i3 LW
WEHLSE(AVG) WIFLGE(AVG)
50 A |
1
484 L
Av
) 125 128
163 163
825 5651, LTS 5903, 5928, 5955 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592497 56.66 68.20 -11.54 37.82 35.77 13.69 29.82 @.80 222 360 AVERAGE 1 5955.00 165,62 ---enn ==e-e- 56,88 35.76 13.63 29.85 .80 222 360 AVERAGE
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samranas. FCC RF Test Report

Report No. : FR311602F

Pol. Horizontal Vertical
mLmI(dBle) . Level (dBuVim)
1134 1134
915 915
81.3_ ] B3 ] |
i | WiFiBE{Pegk|
60— — 5, — ‘
i Wi i WFI-ﬁE[@
1 ‘ srhhinp
Peak MM"'\WW ity : Y LT i
Avg 18 !
163 163
10000 1600, 13200, 10000 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wedindn & BN Bn & B @B m i MedWnBin B BN B & B & a g
1 11910.00 45.61 74.80 -28.3% 53.27 38.78 1 11910.06 45.26 74.80 -28.74 5292 38.78 18.78 65.22 0.00 108 360 PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA
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SPORTON LAB.

FCC RF Test Report

Report No. : FR311602F

Pol. Horizontal Vertical
mLmI(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
m ol
Peak e Lo,
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12399.00 46.30 74.80 -27.78 52.91 39.14 19.15 64.% 0.00 300 360 PEAK 1 12390.00 45.99 74.80 -28.01 52.60 39.14 19.15 64.% 0.00 108 360 PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA
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samranas. FCC RF Test Report

Report No. : FR311602F

Pol. Horizontal Vertical
mLmI(dBu‘ﬂm) . Level (dBuVim)
1134 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
Peak 83 1 sk il 1 -
ea pRH e ey o
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12830.00 46.37 83.20 -41.83 5L.9% 39.52 19.48 64.61 0.00 300 360 PEAK 1 12830.00 46.40 83.20 -41.80 52.61 39.52 19.48 64.61 0.00 108 360 PEAK

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: UZTWCMTA
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FCC RF Test Report

sPoRTON LAS. Report No. : FR311602F
4
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Full RU_5955MHz
ANT SDM 7+8
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1
1138 1134
95 - a5 .
Wifi §E(Peak) WiFi 6F Peak)
813 813 |
1
5.0 i A M
4 MW
Peak
325 35
163 163
825 5851, 581, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5924.86 67.69 85.20 -10.51 48.85 5.7 13.69 29.82 0.0 108 39 PEM 1 5955.00 113,61 »=-enn =eeeen 94,07 3576 13.63 29.85 .00 led 39 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
813 813
7~ YIPLSE(AVE) WIFLSE{AVG)
5.0 u 5. |
1
48 48
Av
) 325 35
163 163
825 5851, 581, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592497 56.64 68.20 -11.56 37.88 35.77 13.69 29.82 @.00 108 39 AVERAGE 1 5955.00 162,83 ---ens =eeee- B3.29 3576 13.63 29.85 .00 108 39 AVERAGE
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FCC RF Test Report

sPoRTON LAS. Report No. : FR311602F
4
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Full RU_5955MHz
ANT SDM 7+8
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1
1138 1134
95 - a5 .
WIF AE(Peak) WiFi 6F Peak)
813 i 813 |
1
50 \ I 50 W
48 48
Peak
325 35
163 163
825 5851, 581, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5923.67 72.03 88.20 -16.17 52.38 5.7 1370 29.82 0.0 29 1B PEMK 1 5955.00 115,94 --eeme weeeen 96,40 35.76 13.63 29.85 0.0 279 18 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 i
95 a5
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 1 5. |
48 48
Av
) 325 35
163 163
825 5851, 581, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592497 58.55 68.20 -9.65 38.81 35.77 13.69 29.82 @.80 279 18 AVERAGE 1 5955.00 186,42 ---enn =oe-e- B6.88 35.76 13.63 29.85 8.0 279 18 AVERAGE
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samranas. FCC RF Test Report

Report No. : FR311602F

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
488 e LT § ]
Peak o il FUPRTRA NSO
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 11910.08 45.62 74.80 -28.38 53.28 38.78 18.78 65.22 0.00 300 360 PEAK 1 11910.00 44.74 74.80 -29.26 52.40 38.78 18.78 65.22 0.00 108 360 PEAK

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: UZTWCMTA
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saronas. FCC RF Test Report

Report No. : FR311602F
5
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU 106/53_5955MHz
ANT SDM 7+8
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1
1138 1134
95 a5
WiFiE(Peak) Wi GE(Peak
813 813 |
1
5.0 A WMW
488 48 M
Peak
325 35
163 163
825 5851, 581, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg

Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg

1 591353 69.28 88.20 -18.92 49.61 %5.77 13.71 981 .60 115 29 PEX 1 5955.00 115,64 =--ene weeeen 96,07 35.76 13.65 9.4 8.0 115 29 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 i
95 a5
813 813
WIEFSE(AVG) WIFLSE{AVG)
5.0 5. |
a ! 4aaﬁ/ﬁ,v_/w
Av
) 325 35
163 163
U
5825 5851, 581, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5924.84 43.86 68.20 -19.34 29.22 35.77 13.69 29.82 @.00 115 29 AVERAGE 1 5955.00 165,95 ---ene weeeen B6.38 35.76 13.65 29.B4 .80 115 29 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZTWCMTA
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FCC RF Test Report

sPoRTON LAS. Report No. : FR311602F
5
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU 106/53_5955MHz
ANT SDM 7+8
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1
1138 1134
95 - a5 .
WikiiE(Peak) WiFi 6F Peak)
813 / 813 |
48 48
Peak
325 35
163 163
825 5851, 581, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5986.12 63.31 88.20 -24.09 43.61 35.78 13.73 2981 @060 2713 1B PEN 1 5955.00 118,66 ---env ==---- 99,09 35.76 13.65 29.84 8.0 273 18 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
95 a5
813 813
WIFLBE(AVG) WIFLSE{AVG)
5.0 5. |
1
Il 488//_,/MM
Av
) 325 35
163 163
825 5851, 581, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5924.86 52.76 68.20 -15.44 33.12 35.77 13.69 29.82 @.80 273 18 AVERAGE 1 5955.00 108,96 ----ns -=---- B9.39 35.76 13.65 29.B4 0.0 273 18 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C32 of C153
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samranas. FCC RF Test Report

Report No. : FR311602F

Pol.

Horizontal

Lol b

130,

1134

\
i Wi Pk

1
_ WRiEAG)
Peak o DN

Avg 35
163
10000 11600. 13200, 14800, 1640, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g

1 12399.00 4619 74.80 -27.81 52.80 39.14 19.15 64.9% 0.00 300 360 PEAK

Vertical
. Level (dBuVim)
1134
915
311 - ‘
| WiFiBE{Pegk|
11— T ]
i WFI-ﬁE[@
ol
AR R
!
1 kl
10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg
1 12390.00 46.74 74.80 -27.16 5335 30.14 1915 6490 0.80 100 360 PEAC

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: UZTWCMTA
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SPORTON LAB.

FCC RF Test Report

Report No. : FR311602F

Pol. Horizontal Vertical
mLmI(dBle) o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
1 wlipobl g 1 i
Peak 4 Ak ' " WWWWWW
i W
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prearp o5 TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12830.08 47.10 83.20 -41.19 5271 39.52 19.48 64.61 0.00 300 360 PEAK 1 12830.00 46.83 88.20 -41.37 52.44 39.52 19.48 64.61 0.00 108 360 PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA
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FCC RF Test Report

sPoRTON LAS. Report No. : FR311602F
8
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_Full RU_5965MHz
ANT SDM 7+8
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
95 . a5 .
Wifi 6E(Peak) WiFi 6F Peak)
813 i 813 |
ESIUM»WWJWWWMMW " W
48 48
Peak
325 35
163 163
825 5853, 5681, 5909, 5931, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5924.68 74,32 88.20 -13.88 54.68 5.7 13.69 29.82 0.0 108 3B PEM 1 5965.00 109,65 ---ens =oe-e- .08 3575 13.59 29.87 0.0 led 38 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 ! 5. |
48.8————’—/_/-/ 48
Av
) 325 35
163 163
825 5853, 5681, 5909, 5931, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5924.% 62.76 68.20 -5.4 43.12 35,77 13.69 29.82 0.0 108 38 AVERAGE 1 5965.00 100,20 ------ ------ B0.70 35.75 13.61 29.86 .00 108 3B AVERAGE
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FCC RF Test Report

sPoRTON LAS. Report No. : FR311602F
8
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_Full RU_5965MHz
ANT SDM 7+8
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 33 1
95 - a5 .
Wifi 6E(Peak) WiFi 6F Peak)
813 1 813 |
5.0 A W
48 48
Peak
325 35
163 163
825 5853, 5681, 5909, 5931, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5924.68 78.19 85.20 -10.01 58.55 35.77 13.69 29.82 0.0 234 360 PEAK 1 5965.00 11234 -eeme weeeen 9,87 3575 13.59 29.87 0.0 234 360 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
813 813
4 WIFLSE(AVG) WIFLSE{AVG)
5.0 '/_/’/ 5. |
48 48
Av
) 325 35
163 163
825 5853, 5681, 5909, 5931, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5924.% 66,31 68.20 -1.B9 46.67 35.77 13.69 29.82 @.80 234 360 AVERAGE 1 5965.00 16213 =--ens =eeee- 873 3575 13.61 29.86 0.0 234 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C36 of C153
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samranas. FCC RF Test Report Report No. : FR311602F

Pol. Horizontal Vertical
mLevel(dBle] o Level (dBuVim)
138 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-ﬁE[i\_IG)
Peak O FeTE— pdeh
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 11930.08 4519 74.80 -28.81 52.82 38.78 18.80 65.21 .00 308 360 PEAK 1 11930.00 44.82 74.80 -29.18 52.45 38.78 15.80 65.21 .00 108  36@ PEAK
Sporton International Inc. (Kunshan) Page Number : C37 of C153

TEL : +86-512-57900158
FCC ID: UZTWCMTA



FCC RF Test Report

sPoRTON LAS. Report No. : FR311602F
9
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_RU 242/61_5965MHz
ANT SDM 7+8
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 T a5 .
i GE{Peak) WiFi 6F Peak)
813 813 |
1
il il M
“ b W
Peak
325 35
163 163
825 5853, 5681, 5909, 5931, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5918.66 65.92 88.20 -2.18 46.27 35.77 1370 29.82 .00 ] B PEAK 1 5965.00 15,08 ----nn ------ 85,58 35.75 13.61 29.86 @.00 b 0 PEAK
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
o5 ik 1
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 ,_/ 5. |
- u
Av //),/WN
) 325 35
163 163
825 5853, 5681, 5909, 5931, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 583158 48.67 68.20 -19.53 28.53 35.75 1417 9.7 .00 ] B AVERAGE 1 596500 94,99 --eeee weeeen 7545 3576 13.63 29,85 .00 b 1 AVERAGE
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FCC RF Test Report

sPoRTON LAS. Report No. : FR311602F
9
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_RU 242/61_5965MHz
ANT SDM 7+8
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 i a5 .
i GE{Feak) WiFi 6F Peak)
813 813 |
il WL B2
AR b ey, ERTI T, V“"‘n‘ gy W«M
48 48
Peak
325 35
163 163
825 5853, 5681, 5909, 5931, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 59249 62.73 88.20 -15.47 43.09 35.77 13.69 29.82 .00 ] B PEAK 1 5965.00 104,66 ---enn -=---- B5.09 35.76 13.65 29.84 @.00 b 0 PEAK
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 1
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 ’_’/ 5. |
w— u
Av //_ld./ww
) 325 35
163 163
825 5853, 5681, 5909, 5931, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5836.66 45.62 68.20 -19.58 28.51 35.75 1414 29.78 .00 ] B AVERAGE 1 596500 94,76 ---eme weeeen 5.2 3576 1363 .85 .00 b 1 AVERAGE
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samranas. FCC RF Test Report

Report No. : FR311602F

Pol. Horizontal Vertical
mLmI(dBle) o Level (dBuVim)
138 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
Lt WW § W
Peak A A b )
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12410.00 45.99 74.80 -28.01 52.56 39.16 19.16 64.89 0.00 300 360 PEAK 1 12410.00 46,12 74.80 -27.88 52.69 39.16 19.16 64.89 0.00 108 360 PEAK

Sporton International Inc. (Kunshan)
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samranas. FCC RF Test Report Report No. : FR311602F

Pol. Horizontal Vertical
1‘,Irehﬁml(dBle] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
LLE 1 i 8 1
Peak FRPRSTRRIRRPTERE s o i S PRI
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12810.08 45.78 83.20 -42.42 5L.43 39.50 19.47 64.62 0.00 300 360 PEAK 1 12810.00 46.08 83.20 -42.12 SL73 39.50 19.47 64.62 0.00 108 360 PEAK
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FCC RF Test Report

sPoRTON LAS. Report No. : FR311602F
12
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_Full RU_5985MHz
ANT SDM 7+8
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
95 -+ a5 .
Wifi 6E(Peak) WiFi 6F Peak)
813 i 813 |
il WMMWMMWWWWMW il W
48 48
Peak
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592180 73.76 88.20 -14.50 54.85 3.7 1370 29.82 0.0 108 344 PEA 1 5985.00 185,77 =--eme weeeen 86,32 35.75 13.58 29.88 .00 led 344 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 1
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 L.m-——j 5.
o] u
Av
) 325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592076 58.80 68.20 -9.40 39.15 35.77 13.70 29.82 0.0 108 344 AVERAGE 1 598500 94,07 ---eee weeeen 7457 3575 13.61 29.86 .00 108 344 AVERAGE
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FCC RF Test Report

sPoRTON LAS. Report No. : FR311602F
12
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_Full RU_5985MHz
ANT SDM 7+8
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
95 - a5 .
Wifi 6E(Peak) WiFi 6F Peak)
N ! WWWM K |
5.0 5.
48 48
Peak
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5918.28 79.15 88.20 -9.05 59.49 35,77 1371 29.82 0.6 214 B PEAK 1 5985.00 110,03 ---env -oeeen .56 35.75 13.59 .87 a0 24 0 PEAK
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
813 813
1 WIFLSE(AVG) WIFLSE{AVG)
65.0//_/’/ 5.
48 48
Av
) 325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592420 65.96 68.20 -2.24 46,32 3.7 13.69 29.82 .60 214 B AVERAGE 1 598500 98,14 ---eme oeeeen 78,64 3575 13.61 29.86 0.00 24 1 AVERAGE
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samranas. FCC RF Test Report Report No. : FR311602F

Pol. Horizontal Vertical
mmel(dﬂu‘ﬂm] o Level (dBuVim)
138 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
4 ‘ R : * M‘L"‘“‘
Peak A el AN
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 11970.08 4474 74.80 -29.26 5231 38.79 18.83 65.19 @.00 308 360 PEAK 1 11970.00 45.24 74.80 -28.76 52.81 38.79 15.83 65.19 @.00 108 360 PEAK
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FCC RF Test Report

sPoRTON LAS. Report No. : FR311602F
13
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_RU 484/65_5985MHz
ANT SDM 7+8
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 i
95 - a5 .
Wifi 6E(Peal WiFi 6F Peak)
813 813 |
5.0 1 A W
48 48
Peak
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5912.36 60.83 88.20 -17.37 4114 5.8 1372 2981 0.0 108 347 PEXK 1 5985.00 17,00 ------ ------ .50 35.75 13.61 29.86 .00 le@ 347 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
5 ik *
813 813
WIFLSE(AVG), WIFLSE{AVG)
5.0 5. |
48 ! 48
Av //_/_,/V\/rl\,’
) 325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5925.00 43.83 68.20 -19.37 29.19 35.77 13.69 29.82 .00 109 347 AVERAGE 1 598500 96.73 =--eee weeeen 7.3 3575 13.61 29.86 0.00 108 347 AVERAGE
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FCC RF Test Report

sPoRTON LAS. Report No. : FR311602F
13
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_RU 484/65_5985MHz
ANT SDM 7+8
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1134 1134 1
i1 - a5 -
Wifi 6E(Peak) WiFi 6F Peak)
i3 1 LW |
50 A W
48 L
Peak
125 128
163 163
825 5647, 5688, 5921, 5983, 5985 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592484 75.63 88.20 -10.57 55.99 5.7 13.69 29.82 0.8 235 B PEAK 1 5985.00 108,04 ---ene -eeeen 88,47 35.76 13.65 9.4 8.0 235 0 PEAK
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1134 1134
1
i1 a5
i3 LW
WEFLSE(AVG) WIFLGE(AVG)
50 A |
1
Av
) 125 128
163 163
825 5647, 5688, 5921, 5983, 5985 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592468 5114 68.20 -17.06 3150 5.7 13.69 29.82 .00 235 B AVERAGE 1 598500 98.53 ---eee weeeen 79.06 3575 1359 9.87 a0 255 1 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR311602F

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
8 9 ol q
Peak O i ——————— AR A
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12450.00 45.20 74.80 -28.80 5L.68 39.19 19.19 64.86 0.00 300 360 PEAK 1 10450.00 4.9 74.80 -29.10 5138 39.19 19.19 64.86 0.00 108 360 PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA

Page Number

1 C47 of C153




samranas. FCC RF Test Report

Report No. : FR311602F

Pol. Horizontal Vertical
mLmI(dBle) o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-ﬁE[@
il { - B ! il
Peak SETTRREP RN Nl PRIl
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12770.08 45.08 83.20 -43.12 50.82 39.47 19.44 64.65 0.00 300 360 PEAK 1 12770.00 4636 88.20 -41.84 5210 39.47 19.44 64.65 0.00 108 360 PEAK

Sporton International Inc. (Kunshan)
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FCC RF Test Report

sPoRTON LAS. Report No. : FR311602F
16
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE160_CH15_ Full RU_6025MHz
ANT SDM 7+8
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
| GE(Peak I Wi GE(Peak
813 813 |
1
ESIUMMWW A WWWWW
48 48
Peak
325 35
163 163
825 5865. 5905, 5045, 595, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5867.60 68.23 88.20 -19.97 48.44 35.77 13.82 29.80 0.0 108 330 PEAK 1 6625.00 104,30 ---enn -oeeen B4.B1 3573 13.68 29.52 .00 led 330 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 1
813 813
WIFLSE(AVG) Ll WIFLSE{AVG)
5.0 5.
i
48 48
Av
) 325 35
163 163
825 5865. 5905, 5045, 595, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 58%.60 55.25 68.20 -12.95 35.51 35.78 13.76 29.80 @.00 108 330 AVERAGE 1 6625.00 9296 ---ens =oeee- 7345 3573 1371 .93 0.00 100 330 AVERAGE
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FCC RF Test Report

sPoRTON LAS. Report No. : FR311602F
16
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE160_CH15_Full RU_6025MHz
ANT SDM 7+8
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 i
95 + a5 .
Wifi 6E(Peak) Ll WiFi 6F Peak)
813 813 |
1
gt b i
48 48
Peak
325 35
163 163
825 5865. 5905, 5045, 595, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 59e9.00 72.11 88.20 -16.09 52.42 35.78 13.72 981 0.0 239 28 PEMK 1 6625.00 186,49 ---enn -oneen B6.94 3573 13.75 29.95 0.0 29 28 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
w5 w5 1
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 1WJ‘J 5.
W_H_—)‘_—'___,.-—-.‘_,—\_m
48 48
Av
) 325 35
163 163
825 5865. 5905, 5045, 595, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5983.60 59.14 68.20 -9.06 39.43 35.78 13.73 29.80 @.00 239 28 AVERAGE 1 6625.00 96,03 ---ene -oeee- 76,48 3573 1375 29.93 0.0 239 28 AVERAGE
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samranas. FCC RF Test Report Report No. : FR311602F

Pol. Horizontal Vertical
meeI(dBle] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— 1 ] 11— 1 ]
i WH-ﬁE[A\@ i WFI-6E[@
Peak 8 PR ERET T g 1
R P
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12850.00 45.04 74.80 -28.96 52.45 38.84 18.89 65.14 0.00 300 360 PEAK 1 12850.00 4.9 74.80 -29.06 52.35 38.84 15.89 65.14 0.00 108 360 PEAC
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= as. FCC RF Test Report Report No. : FR311602F

17

Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE160_CH15_RU 996/67_6025MHz

ANT SDM 7+8
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
134 134
1
98 g
iEffeak iFiGE(Paak)

Ik 1 ik |
0 B W

48 48
Peak
325 35
163 163
825 5865. 5905, 5045, 595, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5989.60 74.56 88.20 -13.64 54.87 3578 1372 2981 0.0 108 342 PEAK 1 6625.00 183,79 =--enn =eeeen B4.29 3575 13.61 29.86 .00 led 342 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 1
813 813
WIFLSE(AVG) i WIFLSE{AVG)
5.0 5. |
1
48 48
Av
) 325 35
163 163
825 5865. 5905, 5045, 595, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5985.80 51.69 68.20 -17.11 3139 35.78 13.73 29.81 @.00 109 342 AVERAGE 1 6625.00 93.56 ---eme =eeeen 7406 3575 13.61 29.86 .00 108 342 AVERAGE
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SPORTON LAB.

FCC RF Test Report Report No. : FR311602F

17
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE160_CH15_ RU 996/67_6025MHz
ANT SDM 7+8
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 - a5 .
Wifi 6E(Peak) I WiFi 6F Peak)
813 1 813 |
5.0 A WWWW
48 48
Peak
325 35
163 163
825 5865. 5905, 5045, 595, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 58%.20 76.78 88.20 -11.42 57.85 3578 13.75 29.88 0.0 208 20 PEAK 1 6625.00 104,88 ---enn -oeeen B5.46 35.74 13.57 29.89 0.0 200 20 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
w5 it 1
813 813
WIFLSE(AVG) I WIFLSE{AVG)
5.0 5. |
1
48 48
Av
) 325 35
163 163
825 5865. 5905, 5045, 595, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5983.20 53.02 68.20 -15.18 33.31 35.78 13.73 29.80 @.00 208 20 AVERAGE 1 6625.00 95.90 ---ens -oe-e- 76,48 35,74 13.57 29.89 0.0 200 20 AVERAGE
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Pol. Horizontal Vertical
mmel(dﬂu‘lﬁn] o Level (dBuVim)
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915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
48 | 3 y
Peak AP TT——— PRI BT -deW"‘
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12370.08 45.02 74.80 -28.98 5L.69 39.12 19.13 64.92 0.00 300 360 PEAK 1 12370.00 45.16 74.80 -28.84 SL.83 39.12 19.13 64.92 0.00 108 360 PEAK
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Pol. Horizontal Vertical
meeI(dBlNﬁn] . Level (dBuVim)
1134 1134
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i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
Peak s 1WMWW g 1 ——
phA e A g
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12699.00 45.55 74.80 -28.45 SL.48 39.40 19.37 6470 0.00 300 360 PEAK 1 12699.00 45.48 74.80 -28.52 SL.41 39.40 19.37 6470 0.00 108 360 PEAK
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Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
Peak 88 ok : v i
st sy
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12870.08 45.04 83.20 -43.16 50.55 39.56 19.51 6455 0.00 300 360 PEAK 1 12870.00 44.95 83.20 -43.25 S0.46 39.56 19.51 64.55 0.00 108 360 PEAC
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Pol. Horizontal Vertical
mLmI(dBle) o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-ﬁE[@
48 1 : 1 AR
Peak o m,w b —————————— Aoy
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prearp o5 TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12950.00 46.29 83.20 -41.91 SL.6L 39.63 19.57 64,52 0.00 308 360 PEAK 1 12950.00 47.02 83.20 -41.18 52.34 39.63 19.57 64.52 0.00 108 360 PEAC
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1 13830.08 45.53 83.20 -42.67 50.78 39.67 19.64 64.48 0.00 300 360 PEAK

1 13830.00 45.47 B88.20 -42.73 50.64

Pol. Horizontal Vertical
meeI(dBu‘ﬂm] . Level (dBuVim)
1134 1134
915 915
03 | 3 ]
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-ﬁE[@
LLE 1 Ao § 1 A
Peak MWWWWMW i i
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g

39.67 19.64 6445 0.00 109 360 PEAC
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Pol. Horizontal Vertical
1‘,‘rahml(dl)u‘ﬂm) o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
Lt 1 " Ml § 1
Peak i a——_—. RAT——G—— L L
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12870.08 45.35 83.20 -42.85 50.86 39.56 19.51 64.55 0.00 308 360 PEAK 1 12870.00 45.60 B83.20 -42.68 SL.I1 39.56 19.51 64.55 0.00 108 360 PEAK
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Pol. Horizontal Vertical
mLmI(dBle] . Level (dBuVim)
1134 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-6E[@
83 i il 1
Peak NIRRT L
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12950.00 46.35 83.20 -41.85 5L.67 39.63 19.57 64,52 0.00 308 360 PEAK 1 12950.00 46.43 88.20 -41.77 SL75 39.63 19.57 64.52 0.00 108 360 PEAC
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Pol. Horizontal
mLmI(dBle]
138
915
B3 - |
i Wi Pk
60— — ‘
i WH-ﬁE[A\@
s 1W~WWWW
Peak PRI ——
Avg 35
163
10000 11600. 13200, 14800, 1640, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g

1 13630.00 45.48 83.20 -42.72 50.65 39.67 19.64 64.48 0.00 300 360 PEAK

Vertical
. Level (dBuVim)
1134
915
B1 K - ‘
| WiFiBE{Pegk|
11— T ]
i WFI-ﬁE[@
§ 1 i WW
!
1 kl
10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWnBin B BN B & B & a g

1 13830.00 45.53 88.20 -42.67 50.70 39.67 19.64 64.48 0.00 108 360 PEAC
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Pol. Horizontal Vertical
meeI(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— 1 ] 11— 1 ]
i WH-ﬁE[A\@ i WFI-6E[@
48 . RN § ! M&WWM
Peak PRSP VT R
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prearp o5 TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12899.00 44.85 83.20 -43.34 50.32 39.57 19.53 64.56 0.00 308 360 PEAK 1 12899.00 44.68 B88.20 -43.52 50.14 39.57 19.53 64.56 0.00 108 360 PEAC
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Pol. Horizontal Vertical
meeI(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-6E[@
48 ! A A : ! IR
Peak Ak b PR
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12970.08 45.34 83.20 -42.86 50.62 39.64 19.59 64,51 0.00 308 360 PEAK 1 12970.00 46.70 B83.20 -41.50 5198 39.64 19.59 64.51 0.00 108 360 PEAC
Sporton International Inc. (Kunshan) Page Number : C63 of C153

TEL : +86-512-57900158
FCC ID: UZTWCMTA



SPORTON LAB.

FCC RF Test Report

Report No. : FR311602F

Pol. Horizontal Vertical
1‘,‘rahml(dl)u‘ﬂm) . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
488 ! it § 1
Peak i — ,mmwmw L
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13850.08 45.95 83.20 -42.25 5L.09 39.67 19.66 64.47 0.00 300 360 PEAK 1 13850.00 45.11 83.20 -43.09 50.25 39.67 19.66 64.47 0.00 108 360 PEAK
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1 12930.00 44.53 83.20 -43.67 49.% 39.61 19.56 64.54 0.00 308 360 PEAK

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
03 | 3 ]
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-ﬁE[@
Lt 1 § 1 W
Peak ; IRIRPRITRIR PRl bl
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g

1 12930.00 44.92 83.20 -43.28 50.29 39.61 19.56 64.54 0.00 108 360 PEAK
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1 13099.00 45.60 83.20 -42.60 50.69 39.67 19.69 64.45 0.00 300 360 PEAK

1 13099.00 46.04 B88.20 -42.16 5L.13

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
03 | 3 ]
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
183 ! it B ! RTRPTIRPRRT.
Peak AR AR A SN N s
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g

39.67 19.69 64.45 8.00 109 360 PEAK

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: UZTWCMTA

Page Number

: C66 of C153




SPORTON LAB.

FCC RF Test Report

Report No. : FR311602F

Pol. Horizontal Vertical
mmmmm . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
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LLE i § 1 M
Peak mwmmmwwww' ) A A
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13610.08 45.18 83.20 -43.02 50.38 39.67 19.60 64.49 0.00 300 360 PEAK 1 13610.00 45.17 83.20 -43.03 50.37 39.67 19.62 64.49 0.00 108 360 PEAK
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Pol. Horizontal Vertical
mLmI(dBle) o Level (dBuVim)
138 1134
915 915
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10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13670.00 46.04 83.20 -42.16 SL15 39.67 19.68 64.46 0.00 300 360 PEAK 1 13670.00 46.32 83.20 -41.88 SL.43 39.67 19.68 64.46 0.00 108 360 PEAC

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: UZTWCMTA

Page Number

: C68 of C153




samranas. FCC RF Test Report

Report No. : FR311602F

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
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11— T ] 11— T ]
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Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13399.08 4577 74.80 -28.23 S0.43 39.68 19.97 6431 0.00 300 360 PEAK 1 13390.00 46.07 74.80 -27.93 50.73 39.68 19.97 64.31 0.00 108 360 PEAK
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Pol. Horizontal Vertical
meel(dBlNﬁn] o Level (dBuVim)
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Avg 35 3!
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10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13710.08 47.20 83.20 -41.00 SL.4L 39.689 20.27 6417 0.00 300 360 PEAK 1 13710.00 48.67 83.20 -39.53 52.88 39.69 20.27 64.17 0.00 108 360 PEAK
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163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13750.00 46.50 83.20 -41.78 50.65 39.69 20.31 64.15 0.00 300 360 PEAK 1 13750.00 47.49 83.20 -40.71 SL.64 39.69 20.31 64.15 0.00 108 360 PEAK
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Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
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10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13670.08 46.57 83.20 -41.63 5L.68 39.67 19.68 64.46 0.00 300 360 PEAK 1 13670.00 46.81 83.20 -41.39 SL.92 39.67 19.68 64.46 0.00 108 360 PEAC
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Pol. Horizontal Vertical
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Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13399.00 46.08 74.80 -27.92 50.74 39.68 19.97 64.31 0.00 300 360 PEAK 1 13390.00 45.97 74.80 -28.03 50.63 39.68 19.97 64.31 0.00 108 360 PEAK
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Pol. Horizontal Vertical
mLevel(dBle] o Level (dBuVim)
138 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
m Ll 1 § 1
Peak R ————— RS
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13710.08 46.75 83.20 -41.45 50.9% 39.69 20.27 6417 0.00 300 360 PEAK 1 13710.00 47.18 83.20 -40.92 5L.49 39.69 20.27 64.17 0.00 108 360 PEAK
Sporton International Inc. (Kunshan) Page Number 1 C74 of C153
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Pol. Horizontal Vertical
mLeveI(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— 1 ] 11— 1 ]
i WH-ﬁE[A\@ i WFI-6E[@
88 1 al 1
Peak WMWWW e oo
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13750.00 46.95 83.20 -41.25 5L.1e 39.689 20.31 64.15 0.00 308 360 PEAK 1 13750.00 46.73 83.20 -41.47 50.88 39.69 20.31 64.15 0.00 108 360 PEAK
Sporton International Inc. (Kunshan) Page Number 1 C75 of C153
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Pol. Horizontal Vertical
mLevel(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
Peak MWWW DMMWMMWM
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13030.00 46.49 83.20 -41.71 5L.52 39.67 19.73 64.43 0.00 300 360 PEAK 1 13130.00 46.76 83.20 -41.44 SL79 39.67 19.73 64.43 0.00 108 360 PEAC
Sporton International Inc. (Kunshan) Page Number : C76 of C153
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Pol.

Horizontal

Lol b

130,

1134

\
i Wi Pk

|
i wma@
Peak MMW“ o

Avg 35
163
10000 11600. 13200, 14800, 1640, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g

1 13370.08 45.34 74.80 -28.66 50.03 39.68 19.95 6432 0.00 108 0 PEA

Vertical
el B}
134
a5
i Wi ‘
| E [Pk
7 — —

i WFI-6E[;\L@
i
MWWWM

3!
1 kl
10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg
1 13370.80 46.31 74.00 -27.69 5100 30.68 19.95 6422 0.80 100 360 PEAC

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: UZTWCMTA
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Pol. Horizontal Vertical
mmmmm . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
1 1
Peak s y
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 1369.00 46.62 83.20 -41.58 50.86 39.69 20.25 6415 0.00 108 0 PEAK 1 136%0.00 47.06 83.20 -41.14 5L.3p 39.69 20.25 64.15 0.00 108 360 PEAC
Sporton International Inc. (Kunshan) Page Number : C78 of C153
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Pol. Horizontal Vertical
1‘,‘rahml(dl)u‘ﬂm) . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
Iy 1 ol 1
Peak A I
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13770.08 46.84 83.20 -41.36 50.9% 39.69 20.33 64.14 0.00 108 0 PEA 1 13770.08 47.51 83.20 -40.69 SL.63 39.69 20.33 64.14 0.00 108 360 PEAK
Sporton International Inc. (Kunshan) Page Number 1 C79 of C153
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Report No. : FR311602F

1 13250.00 45.62 74.80 -28.38 S0.48 39.68 19.84 6435 0.00 108 0 PEA

1 13250.00 45.81 74.80 -28.19 50.67 39.68 19.84 64.35 0.00 108 360 PEAC

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
03 | 3 ]
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
Peak s . ; i
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: UZTWCMTA

Page Num
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Pol. Horizontal Vertical
mmmmm . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
Peak s 1 b 1
e ¥ st
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13410.00 45.47 83.20 -42.73 S0.11 39.68 19.99 6431 0.00 108 @ PEA 1 13410.00 45.9 B83.20 -42.26 50.58 39.68 19.99 64.31 0.00 108 360 PEAC
Sporton International Inc. (Kunshan) Page Number : C81 of C153
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Pol. Horizontal Vertical
mLeveI(dBlNﬁn] . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
1 gl 1
Peak s ‘
iy kA
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13570.08 45.9 83.20 -42.24 50.36 39.69 20.14 64.3 0.00 108 0 PEAK 1 13570.00 45.68 B88.20 -42.52 50.03 39.69 20.14 64.23 0.00 108 360 PEAK
Sporton International Inc. (Kunshan) Page Number : C82 of C153
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Pol. Horizontal Vertical
mLmI(dBle] . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
1 1
Peak . P
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13730.00 46.41 83.20 -41.79 50.59 39.69 20.29 64.16 0.00 108 0 PEAK 1 13730.00 46,27 83.20 -41.93 S0.45 39.69 20.29 64.16 0.00 108 360 PEAC
Sporton International Inc. (Kunshan) Page Number : C83 of C153
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Pol.

Horizontal

Lol b

130,

1134

\
i Wi Pk

]
M
Peak 8 !

Avg 35
163
10000 11600. 13200, 14800, 1640, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g

1 13330.00 45.60 74.80 -28.40 50.34 39.68 19.92 64.34 0.00 108 0 PEA

Vertical
el B}
134
a5
i Wi ‘
| E [Pk
7 — —

i WFI-ﬁE[»\L@
mmmmww “

3!
1 kl
10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg
1 13330.00 45.23 74.00 -28.77 49.97 30.68 19.92 6434 0.00 100 360 PEAC

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: UZTWCMTA
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Pol. Horizontal Vertical
mLmI(dBu‘ﬂm) . Level (dBuVim)
1134 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
i 3 1
Peak 4
sty
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13650.08 47.04 83.20 -41.16 5134 39.69 20.21 64.20 0.00 108 0 PEAK 1 13650.00 46.69 88.20 -41.51 50.99 39.69 20.21 64.20 0.00 108 360 PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA
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Pol. Horizontal Vertical
mmmmm o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
1 1 A
m ol
Peak o O sl
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13799.08 47.42 83.20 -40.78 5L.52 39.69 20.34 6413 0.00 300 360 PEAK 1 13790.00 47.47 83.20 -40.73 SL57 39.69 20.34 6413 0.00 108 360 PEAC
Sporton International Inc. (Kunshan) Page Number : C86 of C153
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Pol. Horizontal Vertical
mLevel(dBlNﬁn] . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
b TV PR y e
Peak AR oAy
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13%90.00 47.46 83.20 -40.74 5L.27 39.70 20.53 64.04 0.00 300 360 PEAK 1 13%90.00 48.01 83.20 -40.19 SL.B2 39.70 20.53 64.04 0.00 108 360 PEAK
Sporton International Inc. (Kunshan) Page Number : C87 of C153
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52
Mode Band Edge
U-NII-8_6.875-7.125_802.11a_CH229_Full RU_7095MHz
ANT CDD 7+8
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 - a5 1 .
AN i P Wi P
'
813 f 813 |
5.0 1 5. W
88 433W
Peak
325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 723428 6130 83.20 -16.99 40.83 36.55 14.65 30.73 0.0 108 349 PEMK 1709500 97.37 ==eeme weeeen T84 36,52 1452 3071 0.00  led 349 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5
1
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 L 5. |
1
48 48
AV W
) 325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7229.64 49.49 68.20 -18.71 29.82 36.55 14.65 30.73 0.0 109 349 AVERAGE 1 709500 87,99 ---eee oeeeee 67,66 36.52 14.52 3071 0.00 108 349 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C88 of C153
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52
Mode Band Edge
U-NII-8_6.875-7.125_802.11a_CH229_Full RU_7095MHz
ANT CDD 7+8
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 !
AR Wi 6Pk ‘ Wl
813 813 |
5.0 1 5. WWWW
PR I YRRTY I RN WONPT ARSI I 108 CYYVRGREANTY ¥ | W [y
TS RT e A A S A A
#® 44 W
Peak
325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 718340 60.17 88.20 -18.03 39.74 36.54 14.61 30.72 0.0 250 312 PEMK 1709500 97.59 --eeme weeeen 7L 3652 1452 W71 a0 50 312 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5
1
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 k' 5. |
1
48 48
Ay ’/f/MW
) 325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7227.56 49.43 68.20 -18.77 28.96 36.55 14.65 30.73 @.00 250 312 AVERAGE 1 709500 88,81 ---ens -eeeen 68,48 36.52 1452 3071 0.0 250 312 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C89 of C153
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TEL : +86-512-57900158
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Pol. Horizontal Vertical
mLevel(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
s ! o G !
Peak PRI DRTRRT—
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 14199.00 46.47 83.20 -41.73 50.22 39.72 20.65 6412 0.00 300 360 PEAK 1 14190.00 47.55 B83.20 -40.65 5130 39.72 20.65 6412 0.00 108 360 PEAK
Sporton International Inc. (Kunshan) Page Number 1 C90 of C153
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53
Mode Band Edge
U-NII-8_6.875-7.125_802.11a_CH233_Full RU_7115MHz
ANT CDD 7+8
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 - a5 .
ﬂ)‘\,‘j"l Wifi 6E(Peak) WiFi 6F Peak)
813 813 |
5.0 A M
488 48 W
Peak
325 35
163 163
i T4, 161, T3, . 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7125.61 69.62 88.20 -18.58 49.25 36.53 14.5 3071 0.0 116 320 PEAK 1 715,00 96,05 ---ene -eeeen 7570 36,52 1454 3071 0.0 16 320 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5
1
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 5. |
488 m/’/—ﬁ,ﬂw
Av
) 325 35
163 163
i T4, 161, T3, . 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 715.61 57.17 68.20 -11.03 36.80 36.53 14.55 30.71 2.0 116 320 AVERAGE 1 715,00 88.18 ---ene -eeeen 67.83 36.52 14.54 3071 0.0 116 320 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C91 of C153
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53
Mode Band Edge
U-NII-8_6.875-7.125_802.11a_CH233_Full RU_7115MHz
ANT CDD 7+8
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 - a5 .
Wifi 6E(Peak) WiFi 6F Peak)
813 813 |
5.0 h A M
48 4BBW
Peak
325 35
163 163
i T4, 161, T3, . 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 71514 7147 88.20 -16.73 SL1B 36.53 14.55 3071 0.6 241 3L PEN 1 715,00 9737 ==eeme weeeen T8 36,52 1455 3071 a0 41 301 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5
1
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 5. |
48 48
Ay //_/"/—M"‘V_A‘V
) 325 35
163 163
i T4, 161, T3, . 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 715.61 58.35 68.20 -9.85 37.98 36.53 14.5 30.71 @.00 241 311 AVERAGE 1 705,00 8842 =--eme weeeen 68,67 36.52 14.54 3071 0.0 241 311 AVERAGE
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Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
81.3_ ] | L] i ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
. 1 - ol 1
Peak PRTRREIRTIPWC D L e FRTPYTPRTI——
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 14230.00 46.97 83.20 -41.23 50.71 39.72 20.67 6413 0.00 308 0 PEA 1 14230.00 47.59 83.20 -40.61 5L.33 39.72 20.67 6413 0.00 108 @ PEA
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Pol. Horizontal Vertical
1‘,Irehﬁml(dBle] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
) | I - B |
Peak v PN st S
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13799.00 45.88 83.20 -42.32 49.9% 39.69 20.34 6413 0.00 300 0 PEM 1 13790.00 4639 83.20 -41.81 50.49 39.69 20.34 6413 0.00 108 @ PEA
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Pol. Horizontal Vertical
meel(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
e RO B r—
Peak e e s iAo v e
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13%99.00 46.85 83.20 -41.35 50.66 39.70 20.53 64.04 0.00 300 0 PEAK 1 13%90.00 46.75 83.20 -41.45 5.5 39.70 20.53 64.04 0.00 108 @ PEAC
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56
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229_Full RU_7095MHz
ANT SDM 7+8
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 !
T Wi EPeak) ‘ Wi GE ek
813 813 |
5.0 1 A M
patsd st o
48 48
Peak
325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7189.% 60.63 85.20 -17.57 40.28 36.54 14.61 30.72 0.0 308 321 PEAK 1 789500 98.56 ---eee -eeee- 78,23 3652 145 071 0.0 e 320 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5
1
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 L 5. |
1
48 48
AV //’N/%W‘N
) 325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 725.80 49.33 68.20 -18.87 28.86 36.55 14.65 30.73 2.0 300 321 AVERAGE 1 7895.00 88.60 ------ ------ 68,27 36.52 145 3071 0.0 300 320 AVERAGE
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56

Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE20_CH229_Full RU_7095MHz

ANT SDM 7+8
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1134 1134
1
i1 - a5 -
Wifi 6E(Peak) WiFi 6F Peak)
i3 LW |
50 1 A mew
e M e
48 L
Peak
125 128
163 163
Ties . 14, T81. i} T245 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7169.48 6.59 88.20 -17.61 40.19 36.53 14.59 30.72 0.0 123 322 PEM 1709500 98.17 =--eme woeeen TLB 3652 1452 71 e 153 322 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1134 1134
i1 a5
1
i3 LW
WEFLSE(AVG) WIFLGE(AVG)
50 L A |
1
48 L
Ay /V-/-\P\,‘/\,W
) 125 125
163 163
Ties . 14, T81. i} T245 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 723412 49.34 68.20 -18.86 28.87 36.55 14.65 30.73 2.0 123 322 AVERAGE 1 709500 88.93 ---eee -eeee- 68,60 36.52 14.52 3071 0.0 123 322 AVERAGE

Sporton International Inc. (Kunshan)
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Pol. Horizontal Vertical
1‘,‘rahml(dl)u‘ﬂm) . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
44 1 Razpled : ] i
Peak AN AL I i
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 14199.00 46.75 83.20 -41.45 50.50 39.72 20.65 6412 0.00 308 0 PEA 1 14190.00 46.9 B83.20 -41.24 S0.71 39.72 20.65 6412 0.00 108 @ PEA
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57

Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE20_CH229_RU 106/54_7095MHz

ANT SDM 7+8
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 1
' M Wi 6Pk ‘ Wl
813 813 |
650 1 5. W
488 4MWWMMMMWMWMWMWWNMMWWMMW
Peak
325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7207.60 6124 83.20 -16.95 40.78 36.54 14.64 30.72 0.0 108 320 PEAK 1 709500 98.59 ---eee weeeen 78,26 36.52 145 3071 0.0 led 320 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 i
813 813
N WIFLSE(AVG) WIFLSE{AVG)
55.0[‘1 Y k 5. |
48 ! 48
Av /NW
) 325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 725140 49.09 68.20 -19.11 28.62 36.55 14.65 30.73 0.0 108 320 AVERAGE 1 709500 89.63 ---ens -oeee- 69.29 36,52 14.5 3071 0.00 0@ 320 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZTWCMTA

Page Number 1 C99 of C153




SPORTON LAB.

FCC RF Test Report

Report No. : FR311602F

57
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229_RU 106/54_7095MHz
ANT SDM 7+8
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 - a5 .
wult Wifi 6E(Peak) WiFi 6F Peak)
813 w 813 |
5.0 1 A M
4 4HMMMWMMMMMMWWWMMWWWWMMW
Peak
325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7180.60 60.64 85.20 -17.56 40.22 36.54 14.60 30.72 Q.80 265 309 PEAK 1 7095.00 16148 ---env =oeee- BLI4 36,52 145 3071 0.0 265 309 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 i
813 813
o WIFLSE(AVG) WIFLSE{AVG)
601 k 5. |
48 ! 48
AV /\N\’/
) 325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 723054 49.08 68.20 -19.12 28.61 36.55 14.65 30.73 0.0 265 389 AVERAGE 1 709500 90,68 ---ens -oe-e- 70,34 36,52 145 3071 0.0 265 309 AVERAGE

Sporton International Inc. (Kunshan)
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Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH233_Full RU_7115MHz
ANT SDM 7+8
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 - a5 .
Wifi 6E(Peak) 1 WiFi 6F Peak)
M.lw 813 |
5.0 A WWWW
48 48
Peak
325 35
163 163
i T4, 161, T3, . 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7125.61 74.57 88.20 -13.63 54.20 36.53 14.55 3071 0.0 308 322 PEAK 1 715,00 88,85 ---ene weeeen 68,59 36.52 14.54 3071 0.0 0@ 322 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5
813 813 1
WIFLSE(AVG) WIFLSE{AVG)
5.0 5. |
48 48
Av
) 325 35
163 163
i T4, 161, T3, . 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 715.61 67.00 68.20 -L.20 46.63 36.53 14.55 30.71 2.0 308 322 AVERAGE 1 715,00 78,18 ---ene weeeen 57.93 36,52 14.54 3071 0.00 300 322 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZTWCMTA

Page Number : C101 of C153




= as. FCC RF Test Report Report No. : FR311602F
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Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE20_CH233_Full RU_7115MHz

ANT SDM 7+8
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 - a5 .
Wifi 6E(Peak) i WiFi 6F Peak)
91.JW i3 |
5.0 5. WWW"WW
48 48
Peak
325 35
163 163
i T4, 161, T3, . 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 715.14 72.09 88.20 -16.11 5172 36.53 14.55 3071 0.0 308 278 PEMK 1 705,00 8741 =-eeee weeeen 6785 36.52 14.5 3071 0.0 0@ 278 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5
813 LW 1
WIFLSE(AVG) WIFLSE{AVG)
5.0 5. |
48 48
Av
) 325 35
163 163
i T4, 161, T3, . 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 715.61 65.16 68.20 -3.04 44.79 36.53 14.55 30.71 0.0 300 278 AVERAGE 1 715.08 7708 ---ene -eeeee 56.65 36.52 14.54 3071 0.0 300 278 AVERAGE
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Pol. Horizontal Vertical
meeI(dBle] . Level (dBuVim)
1134 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-ﬁE[@
19 J AN j | WIRVTIRIL L
Peak bbb me . TR
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prearp o5 TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 14230.00 46.24 83.20 -41.96 49.9% 39.72 20.67 6413 0.00 300 0 PEM 1 14230.00 46.44 83.20 -41.76 S0.18 39.72 20.67 6413 0.00 108 @ PEA

Sporton International Inc. (Kunshan)
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59

Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE20_CH233_RU 106/54_7115MHz

ANT SDM 7+8
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 - a5 .
Wifi 6E(Peak) 1 WiFi 6F Peak)
N mﬂ K |
5.0 5. WWW“‘MM
Peak
325 35
163 163
i T4, 161, T3, . 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7125.61 75.05 88.20 -13.15 55.41 35.80 14.55 3071 0.0 108 320 PEAK 1 715,00 88.79 ---ene weeeen 69.15 35.80 14.5 3071 0.0 lee 320 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5
K ik !
WIFLSE(AVG) WIFLSE{AVG)
5.0 5. |
s L s e e
Av
) 325 35
163 163
i T4, 161, T3, . 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 715.61 66.79 68.20 -1.41 47.15 35.80 1455 30.71 0.0 108 320 AVERAGE 1 705.00 79,60 ---ene -eeeee 59.9 35.80 14.55 3071 0.00  lo@ 320 AVERAGE
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Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH233_RU 106/54_7115MHz
ANT SDM 7+8
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 - a5 .
Wifi 6E(Peak) 1 WiFi 6F Peak)
5.0 5. MWW
g sk g i i
48 48
Peak
325 35
163 163
i T4, 161, T3, . 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7125.61 75.46 88.20 -10.74 55.82 35.80 1455 3071 0.0 1@ 33PEN 1 715,00 8846 =--ene -eeeen 68,82 35.80 14.5 3071 0.0 lee 33 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5
N K !
[\ WIFLSE(AVG) WIFLSE{AVG)
g0V 5. |
s k s e
Av W
) 325 35
163 163
i T4, 161, T3, . 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 715.61 66.85 68.20 -1.3% 47.21 35.80 14.55 30.71 0.0 108 33 AVERAGE 1 715,00 78,76 =-eene weeeen 59,12 35.80 145 3071 0.00  lo@ 33 AVERAGE

Sporton International Inc. (Kunshan)
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Pol. Horizontal Vertical
meeI(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— 1 ] 11— 1 ]
i WH-ﬁE[A\@ i WFI-6E[@
1 i
“ W " FPPRITRRIREI
Peak T e e
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13850.08 47.76 83.20 -40.44 SL77 39.70 .40 6411 0.00 308 0 PEA 1 13850.00 45.97 83.20 -42.23 49.98 39.70 20.40 6411 0.00 108 @ PEA
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Pol. Horizontal Vertical
1‘,‘rahml(dl)u‘ﬂm) . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
LLE ko 8 . M
Peak A RS o PR e
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 14010.00 46.28 83.20 -41.92 50.67 39.70 20.55 64.04 0.00 300 0 PEA 1 14810.00 46.08 B83.20 -42.12 49.87 39.70 20.55 64.04 0.00 10 @ PEAK
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Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE40_CH227_Full RU_7085MHz
ANT SDM 7+8
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 - a5 .
Wifi 6E(Peak) WiFi 6F Peak)
813 813 |
5.0 A WM”MWM
m 4HWMMMWMWMMMWWMWWMwmmwwMW
Peak
325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7244.68 60.67 85.20 -17.53 40.19 36.55 14.66 30.73 0.0 388 3L PEMK 1 7665.00 183,09 ---ene -oeeen B.76 36.52 145 3071 0.0 38 331 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 1
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 L 5. |
1
48 48
AV /W
) 325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 723490 49.46 68.20 -18.74 28.%9 36.55 14.65 30.73 0.0 388 331 AVERAGE 1 788500 92,67 ---ene weeeen TL3 36,52 1452 3071 080 388 331 AVERAGE
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62
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE40_CH227_Full RU_7085MHz
ANT SDM 7+8
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1134 1134
1
i1 - a5 -
Wifi 6E(Peak) WiFi 6F Peak)
i3 LW |
50 1 A R
48 4MMwwwmwmwwmwwmeMwwwwmmww
Peak
125 128
163 163
Ties . 14, T81. i} T245 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 71%.68 6.9 88.20 -17.30 40.46 36.54 14.62 30.72 0.0 121 328 PEMK 1 7865.00 104,06 ----nn ----e- B3.73 36.52 145 3071 0.0 121 328 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1134 1134
i1 a5 1
i3 LW
WEFLSE(AVG) WIFLGE(AVG)
50 A |
1
48 L
AV /W
) 125 bk
163 163
Ties . 14, T81. i} T245 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 74060 49.41 68.20 -18.79 28.93 36.55 14.66 30.73 @.00 121 328 AVERAGE 1788500 9292 ---eee weeeen 7059 36,52 1452 3071 080 121 328 AVERAGE
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TEL : +86-512-57900158
FCC ID: UZTWCMTA

Page Number 1 C109 of C153




SPORTON LAB.

FCC RF Test Report

Report No. : FR311602F

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-ﬁE[@
19 | Reaste) B | AT
Peak IRV ol ot A A A
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prearp o5 TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 14170.00 46.40 83.20 -41.80 50.15 39.72 20.64 6411 0.00 308 0 PEM 1 4170.00 46.77 83.20 -41.43 50.52 39.72 20.64 6411 0.00 108 @ PEA

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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63

Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE40_CH227_RU 242/62_7085MHz

ANT SDM 7+8
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 !
Ly Wi 6Pk ‘ Wl
¥
813 813 |
5.0 1 5. WW
48 489 W
Peak
325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7i40.04 60.93 88.20 -17.27 4177 H5.80 1457 3071 0.0 3w 7 PEAK 1768500 98,24 --eeme weeeen 78,63 35.80 145 .71 a.00 30 7 PEAK
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5

. K

WILSE(AVG) WRLSEAVG)
B0 B |

1

s s ™
Av P//W
) 325 35
163 163
U
7085 . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 72548 43.36 68.20 -19.84 25.64 35.80 14.65 30.73 0.0 3w 7 AVERAGE 1788500 8774 =-eeme weeeen 68,13 35.80 14.5 3071 a0 300 7 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C111 of C153
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Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE40_CH227_RU 242/62_7085MHz

ANT

SDM 7+8
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 - a5 .
Wifi 6E(Peak) WiFi 6F Peak)
813 813 |
5.0 1 5. WW"‘W‘W‘W
el
48 48
Peak
325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 722036 59.83 88.20 -18.37 40.11 35.80 14.64 30.72 0.0 246 315 PEN 1768500 99,82 ---eme weeeen B0.20 35.80 14.5 3071 0.0 46 315 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 1
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 K 5. |
iy ! s B -
Av /wa
) 325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7235.24 43,32 68.20 -19.88 28.59 35.00 14.66 30.73 0.80 246 315 AVERAGE 1 7685.00 89,69 ---eme -eeee- 70,07 35.80 145 3071 0.0 246 315 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZTWCMTA
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Pol. Horizontal Vertical
meel(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
@ ; e B | ppal
Peak PRIV PT—— L
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13899.00 45.27 83.20 -42.93 49.22 39.70 0.4 64.09 0.00 300 0 PEA 1 13890.00 45.38 88.20 -42.82 49.33 39.70 20.44 64.09 0.00 108 @ PEAK
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65
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE80_CH215_ Full RU_7025MHz
ANT SDM 7+8
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1134 1134
1
i1 - a5 -
Wifi 6E(Peak) WiFi 6F Peak)
i3 LW |
50 1 A
bt " wvm‘,”..’w\ yrm—— 'iv} I_‘A.I".va“‘}\;lm];. WWWMW
48 L
Peak
125 128
163 163
1z T080. . T4, T2, T245 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7136.9 60.43 88.20 -17.77 40.78 35.80 14.5 3071 0.0 318 34 PEM 1 7625.00 183,31 -=-ene =oeeee B3.75 35.80 14.46 3070 0.00 318 324 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1134 1134
i1 a5 1
i3 LW
WEFLSE(AVG) WIFLGE(AVG)
50 K A |
48 ! m/_/W R
Av
) 125 bk
163 163
1z T080. . T4, T2, T245 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 722068 43.42 68.20 -19.78 28.78 35.80 14.64 30.72 0.0 315 324 AVERAGE 1 7605.00 9071 =eeme weeeen 73043580 14.47 3070 000 318 324 AVERAGE

Sporton International Inc. (Kunshan)
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65
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE80_CH215_ Full RU_7025MHz
ANT SDM 7+8
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
i
95 - a5 .
Wifi 6E(Peak) WiFi 6F Peak)
813 813 |
5.0 1 5.
I TR Y MWWWWM
Likh s LA L e
i i W
Peak
325 35
163 163
1z TOgS. . T4, T2, 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 717746 59.46 88.20 -18.74 39.78 35.80 14.60 30.72 0.0 250 361 PEAK 1 7025.00 104,27 =-eene weeeen B472 3580 14.45 3070 0.0 250 301 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 1
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 k 5. |
488 ! m/—//w Lo o™
Av
) 325 35
163 163
1z TOgS. . T4, T2, 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 723046 43.42 6.20 -19.78 28.78 35.00 14.65 30.73 0.0 250 381 AVERAGE 1700500 9294 --eeme weeeen 73,38 35.00 14.46 3070 0.0 250 381 AVERAGE

Sporton International Inc. (Kunshan)
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FCC ID: UZTWCMTA

Page Number : C115 of C153




SPORTON LAB.

FCC RF Test Report

Report No. : FR311602F

Pol. Horizontal Vertical
mLmI(dBle) o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-ﬁE[@
Lt | sttt § | Ry
Peak A IPRTRRTTRITOIRWOT S
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 14850.00 46.21 83.20 -41.99 49.99 39.71 20.57 64.66 0.00 308 0 PEAK 1 14850.00 45.16 83.20 -42.94 49.04 39.71 20.57 6466 0.00 108 @ PEAK

Sporton International Inc. (Kunshan)
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66
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE80_CH215_ RU 484/66_7025MHz
ANT SDM 7+8
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 - a5 .
Wifi 6E(Peak) WiFi 6F Peak)
813 813 |
5.0 1 5. W
483 4BBW
Peak
325 35
163 163
1z TOgS. . T4, T2, 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 722160 68.61 83.20 -17.59 40.89 35.80 14.64 30.72 0.0 108 319 PEAK 1 7625.00 183,69 ---enn =eeeen B412 35.80 14.47 3070 0.00  lea 319 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 1
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 k 5. |
u ! u L=
AV ,_j/_/’/vﬂww
) 325 35
163 163
1z TOgS. . T4, T2, 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 723080 48.37 68.20 -19.83 28.65 35.00 14.65 30.73 @.00 108 319 AVERAGE 1760500 93,02 ---eme weeeen 7343 3500 14.49 3070 0.00 100 319 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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66
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE80_CH215 RU 484/66_7025MHz
ANT SDM 7+8
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 - a5 .
Wifi 6E(Peak) WiFi 6F Peak)
813 813 |
5.0 1 5. WM«W“WMWW
48 48
Peak
325 35
163 163
1z TOgS. . T4, T2, 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 720134 60.47 88.20 -17.73 40.76 35.80 14.63 30.72 0.80 254 M PEK 1 7625.00 165,55 ---enn =eeeen B5.97 35.80 14.48 3070 0.0 254 304 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
o5 ik 1
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 \ 5. |
u ! u L=
AV /.‘///_/—»AW
) 325 35
163 163
1z TOgS. . T4, T2, 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 728.% 43.41 68.20 -19.79 28.69 35.00 14.65 30.73 @.00 254 314 AVERAGE 1 7005.00 95,12 =-eme weeeen 75,54 35.00 14.48 3070 0.0 254 314 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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67
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE160_CH207_Full RU_6985MHz
ANT SDM 7+8
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
g5 - a5 .
Wifi 6E(Peak) Il WiFi 6F Peak)
813 813 |
0 1 i) i
a 4BBW
Peak
325 35
163 163
i385 T033. 1081, T, . 1225 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 713092 62.89 88.20 -15.31 42.51 36.53 14.5 30.71 0.0 308 329 PEAK 1 6965.00 183,20 ----ns -=---- B2.9 36.48 14.46 3070 0.00 00 329 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 1
813 813
WIFLSE(AVG) Il WIFLSE{AVG)
5.0 5. |
1
488 S 433/MW\/
Av
) 325 35
163 163
i385 T033. 1081, T, . 1225 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 715.88 51.65 68.20 -17.15 30.68 36.53 14.55 30.71 @.00 308 329 AVERAGE 1 6985.00 91,66 ---ens -eeee- L4 36,38 145 30.67 0.00 300 329 AVERAGE

Sporton International Inc. (Kunshan)
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67
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE160_CH207_Full RU_6985MHz
ANT SDM 7+8
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 - a5 .
Wifi 6E(Peak) Il WiFi 6F Peak)
813 813 |
5.0 1 A W
a e W
Peak
325 35
163 163
i385 T033. 1081, T, . 1225 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7138.84 6107 88.20 -17.13 40.69 36.53 14.5 30.71 0.0 108 329 PEAK 1 6965.00 183,20 ----ns -=---- B2.94 36.50 14.46 3070 0.00 led 329 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 1
813 813
WIFLSE(AVG) i WIFLSE{AVG)
5.0 5. |
1
488 D Emaia MW
Av
) 325 35
163 163
i385 T033. 1081, T, . 1225 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7127.68 5139 68.20 -16.81 31.02 36.53 14.55 30.71 @.00 108 329 AVERAGE 1698500 9191 ---eme weeeen TLET 36,43 14.49 30.68 0.00 100 329 AVERAGE

Sporton International Inc. (Kunshan)
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Pol. Horizontal Vertical
mLml(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— 1 ] 11— 1 ]
i WH-ﬁE[A\@ i WFI-ﬁE[@
B ———————— i —— " s
Peak ——y e
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13970.00 46.08 83.20 -42.12 49.92 39.70 20.51 64.65 0.00 308 @ PEAK 1 13970.00 46.20 83.20 -42.00 50.04 39.70 20.51 64.65 0.00 108 @ PEAC
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68

Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE160_CH207_RU 996/68_6985MHz

ANT SDM 7+8
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1134 1134 1
i1 - a5 -
Wifi 6E(Peak) I WiFi 6F Peak)
i3 LW |
1
B0 L B W
et b e i
L R LA
48 L
Peak
125 128
163 163
i385 7033, 108, A, . 1225 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7127.68 72.50 88.20 -15.68 52.88 35.80 14.55 3071 0.0 108 320 PEAK 1 6985.00 185,22 ---env =oeee- B5.63 35.80 14.58 3071 0.0 led 320 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1134 1134
i1 a5 1
i3 LW
WEFLSE(AVG) I WIFLGE(AVG)
50 A
1 W
48 L
Av
) 125 128
163 163
i385 7033, 108, A, . 1225 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 7127.68 49.9 68.20 -18.22 30.34 35.80 14.55 30.71 0.0 108 320 AVERAGE 1 6985.00 9240 ---ene -eeee- TLBL 35.80 14.49 3070 0.00 100 320 AVERAGE
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68
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE160_CH207_RU 996/68_6985MHz
ANT SDM 7+8
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
95 a5
Wi GE(Peak) Wi GE(Peak
813 813
1
i i WW"
48 48
Peak
325 35
163 163
i385 T033. 1081, T, . 1225 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 714306 7213 88.20 -16.07 52.47 35.80 14.57 3071 0.0 246 365 PEAK 1 6965.00 165,63 ---enn -oe-e- 56,67 35.80 14.46 3070 0.0 246 305 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 1
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 5.
1
iy s ISP -
Av
) 325 35
163 163
i385 T033. 1081, T, . 1225 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 7127.88 50.37 68.20 -17.83 30.73 35.80 14.5 3071 .00 M6 305 AVERAGE

Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg
1 6985.80 94,30 ---emn -eee- A6 35.80 1446 370 000 26 305 AVERAGE
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71
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH233_Full RU_7115MHz
ANT SDM 7+8
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 - a5 .
Wifi 6E(Peak) i WiFi 6F Peak)
T ik |
5.0 A M
s 4HMWMMMWMWWMMWMWWMWWMMWWW
Peak
325 35
163 163
i T4, 161, T3, . 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 715.61 7301 88.20 -15.09 53.47 35.80 1455 3071 0.8 330 138 PEAK 1 715,00 87,17 ==eeme weeeen 67.64 35.80 14.54 3071 0.0 30 138 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5
813 LW 1
WIFLSE(AVG) WIFLSE{AVG)
5.0 5. |
48 48
Av
) 325 35
163 163
i T4, 161, T3, . 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 715.61 65.95 68.20 -L.25 46,31 35.80 14.55 30.71 0.0 330 135 AVERAGE 1 715,08 7718 =-eeee weeeen 5.5 35.80 1455 3071 0.0 330 138 AVERAGE
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71
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH233_Full RU_7115MHz
ANT SDM 7+8
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 - a5 .
Wifi 6E(Peak) WiFi 6F Peak)
Hy P B3 |
5.0 5. WWWM
48 48
Peak
325 35
163 163
i T4, 161, T3, . 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 715.61 7423 88.20 -13.97 54.59 35.80 14.55 3071 0.0 308 120 PEAK 1 715,00 85,81 =--eme weeeen 66,17 35.80 14.5 3071 0.0 0@ 120 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5
813 LW 1
WIFLSE(AVG) WIFLSE{AVG)
5.0 5. |
iy s e
Av
) 325 35
163 163
i T4, 161, T3, . 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 715.61 6515 68.20 -3.05 45.51 35.80 14.55 30.71 0.0 308 120 AVERAGE 1 705,00 7692 =--ene weeeen 5.9 35.80 14.54 3071 0.00 300 120 AVERAGE
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Pol. Horizontal Vertical
mLevel(dBle] o Level (dBuVim)
138 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
i i
Peak MWMWWM IR ——————
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 14230.00 46.99 83.20 -41.21 5L.12 39.33 .67 6413 @.00 -~  --- PEAK 1 14230.00 46.85 83.20 -41.35 50.98 39.33 20.67 6413 0.00 -~ --- PEAC
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72
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH233_Full RU_7115MHz
ANT SDM 7+8
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 - a5 .
Wifi 6E(Peak) WiFi 6F Peak)
813 | 813 |
5.0 A e
48 48
Peak
325 35
163 163
i T4, 161, T3, . 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 715.61 72.93 88.20 -15.27 53.09 35.80 1455 3071 0.8 399 17 PEAK 1 715,00 86.73 =--ene weeeen 6719 35.80 1454 3071 0.0 399 107 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5
813 813 1
WIFLSE(AVG) WIFLSE{AVG)
5.0 5. |
iy s e
Av
) 325 35
163 163
i T4, 161, T3, . 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 715.61 65.78 68.20 -2.40 46,14 35.80 14.55 30.71 0.0 399 117 AVERAGE 1 75,08 7077 =eeme weeees 58,04 35.80 14.54 3071 0.00 399 117 AVERAGE
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sPoRTON LAS. Report No. : FR311602F
72
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH233_Full RU_7115MHz
ANT SDM 7+8
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 - a5 .
Wifi 6E(Peak) WiFi 6F Peak)
e ik |
5.0 5. g
48 48
Peak
325 35
163 163
i T4, 161, T3, . 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 715.61 75.23 88.20 -10.97 55.59 35.80 14.55 3071 0.6 299 121 PEAK 1 715,00 86,44 --eeme weeeen 66,81 35.80 14.54 3071 0.0 290 121 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5
813 LW 1
WIFLSE(AVG) WIFLSE{AVG)
5.0 5. |
iy s e
Av
) 325 35
163 163
i T4, 161, T3, . 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 715.61 65.25 68.20 -2.95 45.61 35.80 14.55 30.71 0.0 299 121 AVERAGE 1 715,00 76,89 ---ene weeeen 5.6 35.80 14.54 3071 0.0 29 121 AVERAGE
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Pol. Horizontal Vertical
mLmI(dBle] . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
88 3 1
Peak A Ay " ,.M,WW'JM
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 14230.08 47.40 83.20 -40.80 5L.53 39.33 .67 6413 0.00 -~ --- PEAK 1 14230.00 47.05 88.20 -41.15 SLI3 39.33 20.67 6413 @.00 -~  --- PEAK
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